Single Interrupter
Vacuum Circuit Breaker type 22CB

for A.C. Traction Application
in Indian Railways

Installation, Operation and Maintenance Manual
(For VI V807VG, Rotex Magnet valve & Parker Pressure Regulator)

Schneider Electric
Infrastructure Limited

Issue : June 2022, v04

nnnnnnnn




| TABLE OF CONTENTS I

1.0 INTRODUCTION = cretttieccssennenssssesssssssssssssssssssssssssssssssses 9
2.0 CONSTRUCTION = ceriiiiccnnnneneesesccssssssssssssssssssssssssssssssssssssnne 15
3.0  OPERATION  cientttcccsssnnnneseesssssssssssassssssssssssssssssssssssssassene 17
4.0 INSTALLATION AND REMOVAL  .rreiccccrrnnnnneeeescssssssssssassessns 19
4.1  Installation  .........coorveeeeeeeeiiii it ieeeseea s snaeanananananannas 19
4.2  Removal ...t ini i avnanana e 21
5.0 GENERAL MAINTENANCE (on-vehicle) .rriiiceeeeeececceeeeee 22
5.1 =1 =1 o | 22
5.1.1 Thread sealing of compressed-air jOints ............ccovveeun. 22
5.1.2 Monitoring the vacuum iNterrupterf.....ueveeeeeeereesennnnn. 22
5.2  Examination / Repair / Servicing  .............ccveeveveecrvevievesesnnas 23
5.2.1  Porcelain iNSUIATOrS...............cuueeeeeeeiaeeeeeeeeeeeeeaee, 23
N Vo 1 (= S 24
5.3  Checking / Adjustment — ..............ccoeimiemimimieinsnininieiiinieeeas 24
5.3.1  Pressure réGUIAtOr............ccoeuieeueeeieaeiieeeeeeeeeeeeee e 24
5.3.2  PreSSUI€ SWIECH c.ueeveeeeeeeeeeeeeeeeeeeeeeeeeaeaaetaaaeaaannaaeas 25
5.3.3 Main contact wear indication....................................... 25
5.3.4 In - Situ inspection of Auxiliary Switch........................ 26
6.0 OVERHAUL (off-vehicle) = rereereeeecreeeeecccenenesnnnasecssnnns 27
6.1  Dismantling the insulators from baseplate assembly ........... 27
6.2 Dismantling the baseplate assembly ..............ccoovrervrrrnennnn.. 27
6.3  Top insulator & mechanism assembly ...........cccoverevvrirrrinnnns 31
6.3.7  DiSMANING ..ccoueaeeaaeess et eeaa e e ananas 37
6.3.2 Cleaning / Examination / Reconditioning......................... 32
6.3.3 Reassembling / S€LLING ...........ccoeeeeueeeusaeesaerieairaseinaanannn, 32

Page 1 of 145

Internal




6.4

6.5

6.6

6.7

6.8

6.9

Page 2 of 145

Magnet valve assembly  ...............comrmmimmeeiiiieiiiiieiieieinas 36

6.4.1 Operational Principle of 3/2 solenoid valve..................... 32
6.4.2  DiSManNtling ..........cooomeeeemeiiieeeeeeeeee e 32
6.4.3 Cleaning / Examination / Reconditioning / Testing........... 38
6.4.4 Reassembling / Setting / T€StiNG.............ccuueeeeeeeunaaenaann. 38
Relay valve assembly  .................cooemreeeeeeeeceeeeiicnescncnannns 40

L B - o - o VPR 40
6.5.2  DiSMANING ..coeeeeeeeeeaeeeeee et e tte e anann 40
6.5.3 Cleaning / Examination / Reconditioning......................... 42
6.5.4  ReaSSeMbBIING......ccoveaeeeeeeeeeeeeeeeeee e 42
Cylinder-piston assembly  ..................coovmieimmmiriririnisinnninanss 45
6.6.1  DiSMANEING ....ooeeeeaeaeee e 45
6.6.2 C(Cleaning / Examination / Reconditioning.......................... 45
6.6.3 ReASSEMDBIING......ccoueaeeeeeeeeeeeeeee e 46
Auxiliary-contacts unit — ..............cccoeimieimimimseiesmsnsninssininsesess 48

6.7 ] GENEIA ...oeee ettt 48
6.7.2 DiSMANING ......ooeeeeeeeeeeeeeeeeeeeeee et aeaaeee e aaaan 49
6.7.3 Cleaning / Examination / Reconditioning......................... 49
6.7.4  REASSEMDIING ...ccc...eeeeeeeeseeeeeeeeeeeeeeetaaeeeeaeaaeeaaaaaann 49
Pressure switch — ...............comiimiieeiieeiiieee e 50

L B -y - o | 50
6.8.2  CONSUUCEION. ...ttt 50
6.8.3  OPEIALION...ccu....seeseseeaeaeaeaaseaseaasataataesataatsaanaannannnes 57
6.8.4  Cleaning / S€LtING ..........cuueeeeeeeueeeeeesaeeeaaeeseeaseeenasaanaannnns 53
Pressure regulator — ...................ooiiiiiiiii et nenaanaes 53

L R - Vo - o VPSR 53
6.9.2  DiSMANIING.....cccueaeeneaeeeeeee et etee et eteaateaaaaanaans 56
6.9.3 Cleaning / EXamiNAation...........c.ueeeeueeeueeesaesiaaeaasnaasaannannns 56
6.9.4 Reassembling / Testing / ReSetting..........ccoceuuueeeeueeeennnn.. 57

Internal




6.10

6.11

6.12

6.13

7.0 TESTING

7.1
7.2

7.3

Page 3 of 145

Y YT g {11 (-] (S 57

L O B =Y 1=T - | A 57
6.10.2 DiSmantling...........cooeueeeeueeeeeeeeeieeeeeeeeeeeee e 58
6.710.3 Cleaning / EXAMUNAtiON..............couuueeeueeeeaesiaaeaasnaasaenaannns 58
6.710.4 Reassembling / T€StiNG.........couuueeueeeueeeeeiiaeaeaeieaeaiaaaann, 60
Reassembling the baseplate; Final assembly  ...................... 60

W T 0 - S 65

L o B =Y T-T - | A 65
6.12.2 Maintenance iNSEIUCEIONS.......c.coueeeeeeeeieaeeeieieieieneirsnanans 65
R-C INEEWOIK o eeetiesstvamssssssssnnsssnnssssnnsssnnen 68
6.713.1 General recommendations.............ccocoueeeeeeeneeeueuieseennnns. 68
6.713.2 Maintenance iNSEIUCEIONS............uueeeeeeeieieaeieieirieneirsnanans 68

.................................................................................. 70
Warnings — ..........coiiiriiiiiieieteeeti e inae et nnain e annn 70
Test EQUIpMeNt  ................ooiiieieimisesnsisssnsnsnsnsnninsesnnnsnss 70
Tests to be conducted  ...............cooermmimmumisinmeieseinnsesnannseas 70
7.3. 1 ViSUal INSPECEION...........oeeeeeeaeeeeeeaeeeeteeeseaeeaateaetaaeaaanaenns 70
7.3.2  OPEIraAtIONS [ESE..cucunan.eseeiesesieeaeeeeeeeateaeastaaeaaeasasaaanaanns 71
7.3.3  Air-16akage teSt..........couueeeueeeeiiieeeeeeeeeeeeee e 72
7.3.4  Insulation resistance (Megger) teSt........cccouueeueeeeneanennannn. 73
7.3.5  HIGh-vOltage tESt......ooeneeeeeeeeeeeeeeeeeee e 73
7.3.6  Milli—vOlt drop teSt..........veeeeeeeeeeeeeeeeeeeeeeeeeieaeaaaeaaaannnn, 74
7.3.7 Checking of pressure SWitCh SettiNgs.........coeveuveeeeveneennns 74
7.3.8  S€QUENCE EESES.....comeeeeeeeaeeaeeeeeeeeeeeeeeeeete e aanaanannaess 74
7.3.9 Pressure requlator SEttiNG..........ccouuueeeeueseeeesairaaannaansnaannn, 75
7.3.10 Checking of auxiliary switch configuration....................... 75
7.3.11 Contact travel measurement. . .........cceuueeeeueeeeeeeennaenaaannnn. 75
7302 FINISAING......ooeeeeeeeeeeeeeeee e 79

Internal




7.4 Method of contact travel measurement / recording  ............. 79

741 TeSEEQUIDIMENTE........oeeeeeeeeeeeeeeeeeeeeeeteeeeeteeteataeaaeaanaan 79
7. 4.2 TeSt ProCeaUre..........ouumueeeeeeeeeeeeeeeeeeeeeeee et 79
8.0  DATA trentntnttentetatatsassatsasats st ast st ssssssssasssssessssssssessesssenes 80
8.1  Complete vacuum circuit breaker —  ............eeeeeeereceeerereccarescnnenes 80
8.2  R-C network cestesatesttssttsaa e e s sesaaesae s sasssseanesae ....87
8.3  Magnet valve assembly  ..............cccueeeueueee. 81
8.4  Pressure switch ........ueeveveeccrreennnnnne. 82
8.5  Pressure regulator  .................... .82
Fo Y V12 (11 (-] 82
8.7  Auxiliary-contacts Unit = .......c....ovioverncrenerincreenenasiesasesnnenns 82
8.8  Molecular sieves ..........oeeeuuueiiiiiciceicesnecnsete e 83
9.0 ADDITIONALINFORMATION .ineeeeecccccccnnnnnnssssscsscssnnes 86
9.1 DO's & DoN'ts  .eeeeeeenieteeecceeeeeneeeenanes 86
9.2 Despatch  ...eeeeeeeeeeceereeeresneesseeesnnsessaesssesessaasesasssaasesaasernasene 86
9.3  Storage ceeesreessnserantsearessanesssanasssanas .87
9.4  Unpacking / Lifting .......ccouuueioiiiiiiiceeesienensssnssnsesassanees 87
9.5 Specialtools ..eeeeeeeeeeeeereeraeene 87
9.6 Consumables for maintenance  ............... 88
9.7  Maintenance schedule  .............................. 89

9.8 Procedure for adapting EMU Earthing Switch
with SE make VCB type 22CB =~ ....ceeeeiecnccnecnnsesnceaeans 107

LIST OF ILLUSTRATIONS

Figure-1a:  Outline arrangement showing SE make VCB ~ ..c.oveievieeeinn. 7
type 22CB and Earthing Switch type 36KS mounted
in “Left-Hand” and “Right-Hand” configurations

Figure-1b:  Outline arrangement showing SE make VCB ~ .....ccccvvvvieen. 8
type 22CB and Earthing Switch -Patra & Chandra make

Figure-2: Outline drawing of vacuum circuit breaker................ccoeueeeeuueennn.. 10

Figure-3: Cross—section through the VCB.............ccoeemueeeeeiieeiiiiieiieieieaenaaes 17

Figure-4: Cross—section through the VCB.............ccoeemueeieeiieeiiiiiaeeieieeieeneaes 12

Figure-5: Underside View Of VICB.............oooeeeeeeeeeeeeeeeeeeee e 13

Page 4 of 145

Internal




Figure-6:
Figure-7:
Figure-8:
Figure-9:
Figure-10:

Figure-11:
Figure-12:
Figure-13:
Figure-14:
Figure-15:
Figure-16:
Figure-17:
Figure-18:
Figure-19:
Figure-20:
Figure-21:
Figure-22:
Figure-23:
Figure-24:
Figure-25:
Figure-26:
Figure-27:
Figure-28:
Figure-29:
Figure-30:
Figure-31:
Figure-32:
Figure-33:
Figure-34:
Figure-35:
Figure-36:
Figure-37a:

Page 5 of 145

Cross-section through the vacuum interrupter.............coeeeeueeeennnn.. 14

Simplified air-system Qiagram..........cocceeeueeeeeeueseriasisasiseriasnsesnnenns 16
Top insulator and mechanism assembly.......ccuuueeeeeeeeneeereeeernannn.. 30
Exploded view of magnet-valve assembly........ccceeeeeeeeeeuvaeenannn.. 35
Working clearances / Trouble-shooting of magnet....................... 37

valve assembly

Relay ValVe @SSEMIBIY ..........oeeeeeeeeeeeeee ettt aeteeaaaaansaaans 4]
Cylinder—-piston asSembBIy........uuu e eeeeeeeeeeaeeaieaeeeeaeeaaaaaiaaaaesaaen, 44
Auxiliary—contacts unit ASSEMBIY......ueueeueeeeeeeeeaeieeaeaeaeiaeiaenannns 47
PreSSUIre SWILCH. .....ceeeeeeeeeeeeeeeeee ettt e e eeens 52
Cross-section through the pressure requlator.................ccecuuveuun... 54
Assembled and exploded views of pressure regulator................... 55
Cross-section and exploded views of air filter.........cccovuuvevveenannnn. 59
Application of S€AIANE ..........coeeeeevieiii i 62
ALl Aryer @SSEMIDIY.......uoeeeeeeeeeeeeeeeeeeteetee ettt et etaaaatanaaannas 66
R=C NetWOIK ASSEMIDIY.ccu...eeeeeeeeeeeeeeeeeteeeee e eeattataaeaaaanaaannas 69
Mounting arrangement of potentiometer............ccceeeeeeeeeeieerieennn. 76
Connection diagram for contact travel recording...............c.......... 77
Typical traces of travel parameters ...............coccoeeeeveeeeeensesnneennns 78
Packing details of VCB / Air dryer / R—-C network...............cccceuu.... 84
Lifting detail of vacuum circuit breaker.............cccoeeeeeeveveeevreneennnn. 85
PEG SPAINMIICE ...ttt 92

21 MM SeLLING GAUGE. ..ottt 93
SCUUNG SPACELS.....eeeeeeeeeeeeeeeees ettt e e et e tee e taenaenaanaeaenaenas 94
Yool I (e e ] A 95
AlIGNMENTE GAUQGE. ....c.cc.eeeeeeeeeeeeeeeeeeeeeeeeeeee et aaetaaaaaaaaananas 96

I mm /2.75 Mm Gap GAUGE.......ceeueeeeeeieaeaeieaaesaeaaeasanaenienaennnns 97

6 MM GAP GAUGE. ...t es 98

28 mm DiMenSioNn GAUGE. .........cceueeeeeieaeaeeeeaeeeeeeeeeeeeeeaeeeeeeea 99
4.0mm /4.9 MM GaAP GAUGE.......coceeeerieeirrieaessesinsseanssnssrisnnnns 100
Lifting frame (for complete VCB).........oeeueeeeeeeaeriieriirseriaeniennnnn, 1017
Lifting frame (for top insulator assembly)..........cccuueeeeereeeeueeennnnnn. 102
Wiring diagram for VCB fOr CLW........coeeeeeeeeeeeeeeeeeeeeeaeaaaa 103

Internal




Figure-37b: Wiring diagram for VCB fOr ICF...........ccovuoeiiieiiiieiaeieeeceeieeia 104

Figure-38:
Figure-39:

10.0 SPARE PARTS LIST

10.1

10.2

10.3

10.4

10.5

10.6

10.7

10.8

10.9

10.10

10.11

10.12

Handling trolley for vacuum circuit breaker...........ccuueveeeevneenn.n. 105

VCB Type 22CB with EMU Earthing Switch

Vacuum circuit breaker assembly

Baseplate assembly  ............

Top insulator & mechanism assembly

Magnet valve assembly  .........

Relay valve assembly  ................

Cylinder-piston assembly .............cuuiouiovnnvenieceneensenncnan

Piston assembly  ................

Bottom Cover assembly

R-C Network assembly ...........

Air Dryer assembly ........

Special Tools

Replacement Kits

10.13 Assembly Instruction of Bellow Fitment

10.14 Consumable Kits

Page 6 of 145

Internal

122

124

126

128

130

132

134

136

136

137




©

(posunop pupH 4je7)
Z00SX9s @dAy
Yo{IMS bujyjioy
8PN WOLSTY

suoNpinbljuod  pubH—jybly, puUb PUDH—]j87], Ul pajunowl SY9¢ 8dAl yojIMS
buiyjapby pub gozz 9dAl oA expbw deplauyss Buimoys jusuwiebupdip euijjnO B J —oJNGL]

©

ISIMYFHLIO UFLVLS SSTINMN W NI FHY SNOISNINIG TV

(posunop pubH 4ybly)
£00SXH9s edAy
Yo4IMS bujyjing
PN WOLSTV

Page 7 of 145

Internal




S8AIJOWI000T 8Sbld — ¢ 404 — (83U Dibd) YOJIMS
buiypapy pub gozz odAl oA exbul depjouyds Buimoys jusuiebupdio auljing qJ —oJdNaLy]

SHUNT
CONNECTION

SUPPUORT INSULATOR

0/©°

St

-y
P
i i

1ﬂﬂu=ﬁ
S\

= ) ROOF TOP
% @@ \ \ g/

i
»
;
/
Z

T et
o
i
~
~

?
NIy

=)
=
]

AL

PATRA MAKE
EARTH SWITCH

Internal

Page 8 of 145




| 1.0 INTRODUCTION I

This vacuum circuit breaker (VCB) is designed to operate on traction systems
with the following ratings:
0 25kV,19, 50/60 Hz

It has a continuous current rating of 1000 Amps with a rupturing capacity of
16kA at 25kV. This VCB is suitable both for new vehicles and as a convenient
replacement for following circuit breakers:

AEIl air-blast circuit breaker type TGTH

Brown Boveri air-blast circuit breaker series DBTF
Schneider Electric vacuum circuit breaker type 20CB
Secheron vacuum circuit breaker type BVAC 25.10

O DO D D

Although air connection is same as circuit breakers listed above, standard
design of 22CB has control wires terminated at moulded type terminal strips
on end of baseplate, opposite to air connector, so as to ensure
interchangeability with our double interrupter VCB type 20CB. Also, the main
roof-busbars are not interchangeable.

The VCB is designed to be used in conjunction with ALSTOM make earthing
switch type 36KS & Patra & Chandra make Earth Switch, which when closed,
earths both terminals of the circuit-breaker contacts for safety purposes
mounted in either a “/eft-hand” or a “right-hand” configuration (Refer Figure-
la & refer figure 1b for mounting of VCB with patra & Chandra make earth
switch). The earthing switch mates with earthing studs provided on the VCB.
When some other make earthing switch is to be used, these earthing studs are
replaced with M10 screws and earth busbars connected to the earth terminals
of the VCB.

Unlike VCB type 20CB wherein two vacuum interrupters are used in series, this
VCB makes use of only one interrupter which houses a pair of main contacts.
Suspended from the body is a tubular metal shield which protects the
insulating surfaces from the metal vapour in arc. A beneficial characteristic of
switching in vacuum is that contact wear is minimal. Also, a small contact gap
(around 8mm) is able to withstand all test voltages associated with the rated
voltage. The resulting simple operating mechanism aids reliable high speed
interruption, as well as contributes to minimal maintenance requirements.

Page 9 of 145

Internal




[N 1T -
(OO IN) ; b T
NI HYHO0INYE Of ——p HEE—tg

= _

r = L
; B
e |
m |_|\._|hl o _m_._...ll _
i H 7 _m_.q R T Rl 5....____.

_ - = Lafuime TR Sanw FIm—d w _
A g} s ,

| _ . _
[ W _

Page 10 of 145




Page 11 of 145

Internal




duys |puiwisy

2)p/d bulids saddn)
4bq—2a13 8|90y

(jpuondo) uojosuuod |DOLIJOSIT
(Aiddns) uojosuu00 Uty
buupeq |polisyds pus poy
2jp/d bulids 4amo]
Jojojnsur doy

burids

dojs wsiubyosyy

1200dg

burids

Alquuiassp  a)pjd—onliq
Jojpjnsul woog

a)p/d bunoy

410A4852U Ul

uonoss buipaes

18A00 §S800D WO 04

buis |pes u0}SiH

uojsiy

G 404 Hur]

G| 40J pod arlqg

1aysom buiyood

(12938) wiys

A1Quuasso aAjpA—ADjay
4391 Ay

a30/d burjunows J4032ouUL0Y)
a)p|dasog

185sD9

(4&5404) 4030jnbos 2nSSSiH
YO}IMS 84NSSaid

(xa30Y) Aj|quiasso aajpr—jaubopy
Jun  S3003U02—AUDIIX Y
burs buiduwiny)

9¢ 40y bunsbo useamo]

poJ Jojonyoy

0l 404 X20/q 40302UL0Y
nys 3/qixs/4

buu uoissseiduwioy

9¢ Joj bunspo doy

buu 0,

(burobing) |puiwie) 4emoq
buss 40)08jj00 uUNYS

(9N £08/) 481dnuisjur wnnoop
(buiwoouy) jpuiwus) seddn

oA 8y4 ybnody] UO0Ij29S—SS04)

@

Gl

S
©
o«

o 8 OYEE

@)
\V r
0

6& x4

9l ve

£ —92anaLy

‘ ¢ (62) (0s

29

43

09

/O
(02)

uoidiuose(g

FSIMYTHLO dFLYLS SSTINMN W Ni

&Y SNOISNIwId TV

%

N

\
7
]
Z
DS
AN

CROXONOROIONORSESIORS

juppas ALY

Internal

Page 12 of 145




VA

X4

1
olld = /8 w mu
M340S dpO pDaY )9400S XoH — 98
MauDs dpd ppay }19420S XaH — 6/ &
MUOS PDBY }S,D }9400S ‘XoH — 89
~

goA 8yy ybnouy| uoioss—ssody

4

9l ve

F—odNGL]

L£) (0

bni4 — 99
(Aiddns) uojosuuco uy — 4G o) S
buii uolsseidwodo doj — Gp
43YSom Ul  —
Joonsur doj  — z% auljedjus)
Jojpjnsur wojog — 9¢
op0id Bupoy — Go o4p|dosog
uonoes buiypes — ¢f
19A02 §5920D w008 — 28§
bul |pss uojsld — IS Q o
uoisld  — 0§ NN

J9ysom mQ.C\UDQ - /Z
(19918) wiys - 9z
Alquiesso usdwog — GZ
AlQuIBSSD aAIDA—ADIBY — &

ayojd bununow JojoduU0) — |7
ajpidesng  — 0OZ

1Sy — 61

Jojojnbel 9nssoly — Q|

(O}MS 8insseld — /|
Alquiessp aAjpr—jauboyy  — 9|
pyun syopjuoo—Aipiixny  — G

pod Jojpnyoy  — Z|
9¢ J4oj bunspo doy — g

buu .0, - /

(butobing) |puiwis) Jemoy — G
(9N £08A)483dnausjur wnnopy  —  Z
(buiwoouy) |puiwasy Jeddn — |

uondiaosag wajf

ISIMMFHIO (A71VIS SSTINN W NI 34y SNOISNTNIA TV

MaloG5 buixi{ ebup/{
ybnouay] uojjoes Jibd

HUDIDES ALY HO X84 °¥Nd

HUDILES ALY HO X3S °YI

89

4

/8

43

14

d

6/

6l

Internal

POgE 13 O 1245




ob6npb ounsso.id

40q—8)} 8/qod

10q—813 8/qPD

18x004q bununow yo}mMs Aupliixny
Meuos |D1o8dS

1oYs wo)

wpo oy uid bulosg

woy

FEIYVY)

ojp/d Anus npuoH

dys jpuiwiisy

1ox004q Bununow sdiys pulwis)
bnjd

oAIDA  Buiipoayy

(er/pA—ADjo4 03 drondessed) adid Uy
(‘ms ud o3 soyoinbas ud) odid uy
J0q—813 8/qPD

193004q bupunow dojpnbsy
(1ouondp) 40308UU0D [DD1108[F
buyy doys uojysiy

(A1ddng) uojosuuoo J1y
(40308UL0D uiD 03 4By1) edid uy
apg—s1 8/1qpYH

Bulipag |poliayds pus—poy

uid Bulipeg

pnis eALqg

yuy eALqg

LopuUlAD

18001 BUUNOW JI0AISSDY
(48314 01 40j0inbos) edid uy

yuy bunosuuo)

PYVELE YR

SL do4 xqury

G| 404 pos eAlg

A|QUIBSSD BAIDA—ADIBY

18509

314 A1y

oyo/d Bununows Jojosuuo)
8)p/desog

194509

(483404 )400|nbos ©inSSSi
YOJMS BINSSSI

(x8108)A1quuiassD  or/pA—joubopyy
un S1003U0D—AUDJjIXNY

18%904G BURUNOW YOUMS BINSSSIy
(403pinbeu o3 Jdronssseu) edid ity

uondiassag

@[5

GOA 40 MBI 8pisizpun)

228298 2p2PPP ©

!C—2ansrg

Nyo

I IS %QZZ NS /7&7 //NQ )

S

D\

:o|o:

oum
>

FSIMHTHLO JFLVLS SSFINM Wi NI F¢Y SNOISNIWIG 717V

L2

O
™~
Ll

1

=T

7

(S EINANNNNNIWN éﬁ/évﬂ//%/f/é%/ / NYEE)

3 & 06 deedbobob

Internal

Page 14 of 145




b —_—
N c =
2E > 38 £ 5
S s 8 X 5 0 5 D
®3a L o = O m

A

B

ey ol
7
g L
-
\\\\\\ _...\
\\.x\ -
4
PPt M“
._\\. S

Cross Section through the vacuum Interrupter

b:

ure -

Fig

Page 15 of 145




| 2.0 CONSTRUCTION (ReferFigures-3,48&5) I

Two porcelain weather-proof insulators (36 & 42) are mounted vertically, one
above the other, on a cast aluminium baseplate (20) which is fitted on the roof
of vehicle.

Upper terminal (1) of the VCB is normally used as incoming connection from
the pantograph and lower terminal (5) is used as outgoing connection to the
roof-bushing / cable for transformer connections on the roof of locomotive.

The vacuum interrupter (2) which houses the main switching contacts
alongwith its operating mechanism, is housed in the top insulator (42) and is
electrically between the busbars.

Chromium-copper castings (1 & 5), which are cemented to the top insulator
(42), carry the current between the interrupter and the busbars. Not only are
they used as the main terminals of the VCB, but they also support the earthing
studs for the earthing switch (ALSTOM type 36KS). If some other make
earthing switch is in use, these earthing studs are replaced with M10 screws
and the earth busbar is connected directly to the bosses provided on
terminals.

Bottom insulator assembly is separately bolted to the baseplate using
clamping ring (14). This facilitates replacement at site, in the event of any
damage to the insulator.

Cylinder (49), piston (30) and relay valve assembly (24) are mounted inside the
baseplate. An actuator rod (12), located inside the hollow bottom insulator
(36) is connected on one end to main piston (30) and on the other end to
operating mechanism. This actuator rod closes the contacts of VCB when
magnet valve (16) is energised. The opening mechanism, which is mounted
on vacuum interrupter itself, ensures that the VCB remains open when magnet
valve is de-energised. Auxiliary switch and all control equipment used to
monitor electrical and pneumatic supplies are mounted within the baseplate
(20).

Page 16 of 145

Internal




Auxiliary

Contacts Pantograph
(15)
o——w~o—|
&
Vacuum
~ Interrupter
&—oO \o—|
o * e e
o——0—0— To Vehicle —=HH
¢ SySTemS = This equipment regarded
~ as single assembly
&—O \o—|
&
~
&——=oO \O—‘ Cylinder
© (49)
~ §
&—O \O—|
e D C
6\ —— |
o e——O \O—| \—>
. ¢ Relay E
o Valve |l
8} e———O
24
3| ¢ ] 24) [T 4
c
o C
O
5 Mechanical Magnet
2 Interlock Valve (16)
S| o ]
. 5 L £ MM
. T -
Solenoid Bl D
W J l
p |T
Pressure
| Switch (17)
@ - < > . = —
Ai {
Supply  Air Filter L] Air
(22) Pressure Reservoir
Regulator (34)
(18)

Figure—7: Simplified Air—System Diagram

Page 17 of 145

Internal




| 3.0 OPERATION ( Refer Figures-3,4,58&7) I

Compressed air reaches the air reservoir (34), via air filter (22) and pressure
regulator (18). A spur is connected to the control governor (pressure switch,
17). Air supply is then fed to relay-valve assembly (24). Pressure of
compressed air inside VCB is regulated at 5.7 - 5.8 kg/cm?, by the pressure
regulator (18).

Pressure switch (17) is connected electrically in series with the magnet valve
(16); therefore the VCB opens automatically if air pressure falls below 3.85 -
4.0 kg/cm2. To close the VCB, pressure of compressed air supply must exceed
4.60 - 4.75 kg/cmz2,

To close the main contacts of VCB, magnet valve (16) is energised; this
operates the relay valve (24). A parallel air-supply is then fed directly through
the relay valve into the cylinder (49).

Relay valve assembly (24), which is mounted in the baseplate (refer Figures - 3
& 11), comprises a poppet valve (24/8), a piston (24/4) and a valve stem
(24/10); the piston is fitted with a piston seal (24/5). Two O-rings (24/9 &
24/17) seal the faces between valve body (24/1) and end plates (24/2 & 24/3)
respectively. Valve discs (24/6) are located in poppet valve (24/8) and the
piston (24/4).

As the main VCB piston (30) moves, so does the auxiliary-contacts drive
mechanism (28 & 29) (refer Figures - 3 & 5). This operates the auxiliary
contacts which comprise four normally-closed contacts and four normally-
open contacts, that are interchangeable. These are connected as shown in the
wiring diagram (Figure-37).

Actuator rod (12) pushes against the mechanism below the vacuum interrupter
(2). As the actuator rod moves upwards, so does the drive plate (37) and
spacers (39). This in turn moves the spring plate (43) and compresses the
springs (41). The moving contact closes under the influence of atmospheric
pressure acting on the bellows. As soon as the contacts touch, springs (38)
are compressed, giving an immediate increase in contact force through the
connector block (11), thereby minimising contact bounce. Mechanism

Page 18 of 145

Internal




movement continues until drive plate (37) bears against the connector block
(11) with the piston force acting against the contacts.

The mechanism is now charged, so that when air is discharged from cylinder
at the start of opening cycle, the springs (41) force the spring plate (43) to hit
the connector block (11). This "Snatch Effect" breaks any contact weld.

Flexible shunts (10) carry the current out from the moving stem of vacuum
interrupter to chromium-copper lower terminal casting (5).

Principle of operation of major sub-assemblies / pneumatic equipment is
explained in OVERHAUL section.

Principle of switching in vacuum

Vacuum principle

A vacuum, which has excellent insulating properties, allows the distance
between the energised contacts to be considerably reduced. Rupturing of
the arc occurs very rapidly at the next current zero crossing. Insulation
between the contacts is re-established after a few fractions of a milli-
second and hence the arc cannot form again. Particular shape of contact
surfaces, as well as the combined magnetic forces, cause rotation of the
arc about the axis of contacts. This effect allows hot spots to be reduced
thus minimising contact wear and ensuring high electrical life of circuit
breaker.

Vacuum interrupter (Refer Figure-6)

The vacuum interrupter comprises two copper alloy contacts, one fixed
and the other moving. The fixed contact is mounted on a metal flange
which carries the ceramic envelope of the chamber. The ceramic envelope
is generally in two parts with a metal shield fixed between them. This
shield protects the ceramic parts against deposition of metallic vapour
produced by the arc when the contacts open. The moving contact travels in
a guide which assures its axial positioning and the correct angle of
movement. Sealing of the moving contact is assured by metal bellows
which are welded both to it and to the end flange which is integral to the
ceramic cover.

POge 19 of 145 Internal




| 4.0 INSTALLATION AND REMOVAL (Refer Figure - 2) I

WARNINGS

+  Before carrying out removal / installation / maintenance, ensure that the
pantograph is lowered (and/or the shoegear isolated), and that the VCB is earthed
by closing the earthing switch.

+  If the vehicle is standing beneath an overhead conductor, ensure that the overhead
is not energised and cannot be energised whilst maintenance work is being carried
out.

+ Isolate and earth the overhead (and/or the conductor rail), then lock the isolator in
“Earthed position”.

It is imperative that local safety regulations be observed.

Following operation requires the use of a compressed-air supply. Appropriate
precautions must be ensured.

4.1 INSTALLATION

To mount the VCB on to a vehicle, proceed as follows:

1. Lift the VCB using the lifting frame (refer Figures - 25 & 35) by an
overhead crane and locate it the correct way round, in roof aperture. Plinth
surrounding the roof aperture should either be drilled to accept six
numbers M12 bolts to secure the baseplate, or it should have located in it,
six numbers M12 studs. These studs are located through six numbers
@13.5 mm holes in baseplate. No special alignment is necessary. The
position of VCB is fixed by the size of aperture and these six securing

holes. Ensure tightening torque of these screws is as specified below.

2. Connect the copper busbars / flexible connectors to main terminals of the
VCB. Note that the incoming supply from the pantograph is connected to the top

terminal (1). The outgoing busbars / flexible connectors to the roof bushing is
connected to the lower terminal (5). These busbars should be connected to

M12x16 Deep tapped holes available on the terminals, ensuring the
tightening torque specified below. Two numbers M12x16 deep tapped holes,
diametrically opposite, are provided on each terminal. Depending on
vehicle roof configuration, any one can be used for busbar connection.

NOTE If the normal line current is greater than 800 A, it is advisable to connect
in parallel, both of the incoming terminals on the top casting of the VCB
and both of the outgoing terminals at the centre of the VCB.

POge 20 of 145 Internal




3. i. If ALSTOM make earthing switch type 36KS is being used on the
vehicle, fit it now, checking that jaws are in alignment with the earthing
studs on VCB. (Fitting instructions and adjustments are given in the
instruction describing the switch type 36KS).

ii. If some other make earthing switch is fitted on the vehicle, remove the
earthing studs provided on VCB. Connect the copper busbars / flexible
connectors from earthing switch to the main terminals of VCB. These
busbars should be connected to M10x16 Deep tapped holes available
on the incoming and outgoing terminals (1 & 5 respectively), ensuring
the tightening torque as specified below. Two numbers M10x16 deep
tapped holes, diametrically opposite, are provided on each terminal.
Depending on vehicle roof configuration, any one can be used for
busbar connection.

Recommended Tightening Torques

For 6 nos. M12 fixing screws of baseplate . 30 Nm
For M12 Main terminals (Incoming & Outgoing) : 48 Nm
For M10 Earth terminals (Incoming & Outgoing) : 30 Nm

CAUTION Excessive tightening will damage the CAST Aluminium baseplate and
M10/M12 tapped holes in terminals castings.

4. Fit the air dryer supplied alongwith each VCB, inside the locomotive
compartment. Ensure that the air dryer is fitted vertically and that it is filled with
unsaturated molecular sieves. At the time of initial fitment, weight of the air
dryer should be taken and record maintained, for future reference.

5. Connect the longer flexible hose pipe from air dryer to GO0.5 (1/2” BSP)
tapped hole in air connector (57) fitted to the baseplate (20) of VCB.

Connect the shorter hose pipe between air dryer and vehicle air supply. To

avoid damage to these hose pipes, ensure their minimum bending radius as per
manufacturer’'s recommendation and also avoid over hangs by rigidly supporting
them at intermediate points.

6. i. Remove bottom access cover (32), conduit entry plate (78) and connect
control circuits of vehicle to the terminal strips (77) of VCB.

ii. In case the VCB is fitted with multi-pin electrical connector (60), crimp
the female pins to control wires of vehicle and push-fit all these pins
into the coupler ensuring that ferrule numbers match with numbers

POge 21 of 145 Internal




4.2

engraved on OK the holes of coupler. Coupler and female pins are
supplied loose alongwith the breaker. Connect this assembled coupler
to the other half of coupler fitted on baseplate of circuit breaker.

CAUTION Terminal 3 on the terminal strip / connector by-passes the VCB pressure
switch; this is intended for VCB off-vehicle testing only. SCHNEIDER
ELECTRIC does not recommend that the magnet valve be energised by using
this terminal instead of terminal 5. When the magnet valve is correctly
energised from terminal 5, terminal 3 is alive.

If the VCB does not operate, check that the following are as specified:

+  control voltage

+  compressed air-supply (check that the supply is present and that it is
at correct pressure)
The pressure switch inhibits VCB closure at air pressure below 3.85 - 4.0
kg/cmz2. If the compressed-air supply is present and is at correct pressure, fit
a calibrated pressure gauge to the pressure regulator and re-adjust it until it
reads 5.0 - 5.2 kg/cm2. Re-seal pressure regulator and mark the setting with
paint / permanent marker. Further details on setting the pressure regulator
are given in Section - 5.3.1.

REMOVAL

1. Ensure that the VCB is in open condition and that the battery-isolating
switch is open. Also ensure that the compressed-air system to the VCB is
either isolated or discharged.

2. Disconnect the electrical supplies by removing the wires from terminal
strips (77) or by removing the multi-pin electrical connector (60) (if
provided). Disconnect the air-supply pipeline. On the roof, disconnect
main bus-bars and earthing switch bus-bars from the VCB.

3. Unscrew and remove the six numbers M12 screws securing the VCB to
vehicle roof. Connect sling hooks of lifting frame to four numbers M20
lifting hooks fitted on baseplate of VCB (refer Figures - 25 & 35). Using an
overhead crane, remove the VCB from vehicle roof, ensuring that the
porcelain insulators are not damaged. Transfer the VCB onto a handling
trolley (refer Figure - 38) and secure it using six numbers M12 bolts, plain
washers and nuts.

POge 22 of 145 Internal




| 5.0 GENERAL MAINTENANCE (on-vehicle) I

WARNING Follow all safety measures as stipulated under Clause - 4.0.

5.1 GENERAL

This type of VCB is generally maintenance-free until a major overhaul, apart
from cleaning the insulators.

The top insulator and interrupter are a potted assembly. If new parts are
required, the interrupter will be supplied ready-potted in its insulator.

Also enclosed in Section - 9.8 of this manual is the maintenance schedule for
this VCB. If records are kept for each VCB in service, a pattern will emerge and
it may be possible, at the discretion of the Maintenance Engineer, to extend
the maintenance period.

5.1.1 Thread Sealing of Compressed air joints

Since most of the threaded joints of compressed air path of VCB are of parallel
thread type, PTFE thread sealing tape should be used on male threads before
re-fitting the item such as pressure switch, pressure regulator, air filter, air
reservoir, relay valve etc. in order to avoid air leakage from threaded joints.

5.1.2 Monitoring the Vacuum Interrupter

The interrupter has a life of approximately 3,00,000 switching operations. It
must be replaced by another one before this figure is reached. SCHNEIDER
ELECTRIC recommends that replacement be carried out at the first suitable
time after 2,50,000 operations have occurred.

This figure can be determined using either one of the two methods outlined
below:

0 Monitor a vehicle for a specific period, say one month, then calculate or
count the number of VCB operations during that period. The sum

Page 23 of 145

Internal




5.2

5.2.1

Page 24 of 145

deduced may be extrapolated to ascertain when the 2,50,000 operations
will have been reached.

0 Fit a counter to one vehicle of the fleet and have it switched by a spare
contact on the auxiliary-contacts unit. However, to have confidence on
this option, it is imperative that the zeroing facility of the counter is
inoperative.

0 Also, refer clause 5.3.3 below for the same.

EXAMINATION / REPAIR / SERVICING

Remove bottom cover (32) and check that the components fitted inside
baseplate are clean, that there are no signs of damage and that all electrical
and air connections are tight and are in good condition. It is not necessary to
remove any part unless a fault is suspected.

Porcelain Insulators

Check the porcelain insulators for cracks and for chips. Minor damage (chips,
small cracks & scratches) to the porcelain insulators can be repaired with
epoxy resin. If the damage is more severe, fit a new insulator.

Service the porcelain insulators as below:

WARNING When using solvents to clean parts, take care not to inhale fumes. Also
ensure that smoking is not permitted, since some solvents are flammable
and others produce poisonous gases.

+ Hand-wash the porcelain insulators using a detergent and water solution.
Then rinse with clean water. Do not use pressure or steam cleaning tools
on porcelain insulators.

+  Wipe clean all insulation surface with dry lint-free cloth. If necessary, first
use a cloth moistened with white spirit, then finish off with dry lint-free
cloth.

+ Smear the porcelain insulators with silicone grease and polish with clean,
soft lint-free cloth.

Internal




5.2.2 Air Filter (refer Figure - 17)

5.3

5.3.1

Remove the air-filter bowl and check that it is clean; if not, remove it and
clean. A visible coating of dirt or condensate inside the bowl or on surface of
filter element indicates that cleaning is necessary. Wash the filter element with
denatured alcohol; blow out the body with clean compressed air and wash the
bowl, inside and outside, using a household soap and water solution.

CHECKING / ADJUSTMENT

WARNING The following operation requires the use of a compressed-air supply.
Appropriate precautions must be ensured.

A commercial grade (with low accuracy) pressure gauge is fitted to pressure regulator for
Indication purpose only. During checking / setting of pressure regulator and pressure
switch, it is highly recommended to use a calibrated pressure gauge with a range of 0 to
10 kg/cm? and accuracy of #0.5%.

Pressure Regulator (refer Figures - 15 & 16)

Perform the following activities to set the pressure regulator. There are two
test points on the pressure regulator. One test point is used for air supply to
pressure switch while pressure gauge is fitted on the other test point.

+  Remove the bottom cover (32) to gain access to pressure regulator.

+ Remove the commercial grade pressure gauge fitted to pressure
regulator.

+  Check air pressure, using a calibrated pressure gauge (range: 0 - 10
kg/cm2?; accuracy: +0.5%) with a flexible air connection having a G0.125
(1/8” BSP) termination to fit into corresponding thread in test point of
pressure regulator. Set the inlet air pressure as 9.5 kg/cmz2-

+  Pull yellow knob and adjust by rotating it so as to read 5.8 kg/cm2, in the
calibrated pressure gauge.

+ Operate VCB five times to ensure that the reading given on pressure
gauge is consistent.

POge 25 of 145 Internal




Check yellow knob properly released & locked, check / adjust the setting
of pressure switch as given in following section and then lock regulator .

Remove the test pressure gauge and flexible pipe.

Apply liquid threadseal (Loctite 542 / Fevicol ANR-171 OR PTFE tape) to
the thread of commercial grade pressure gauge and fit it to regulator.

Allow the sealant to set for 10 to 15 minutes. Do not apply any other sealant
as it might cause leakage at a later stage.

5.3.2 Pressure Switch (refer Figure - 14)

After having set the pressure regulator as mentioned above, perform the

following activities to adjust pressure switch settings.

+

Connect a continuity tester across terminals 3 & 5 at the terminal strips
(77) OR multi-pin terminal connector (60), as the case may be, to verify
the micro-switch contact operation.

Terminals 2-3 of pressure switch are across normally-open contact which
is in series of magnet coil circuit. This contact “makes” on rise of pressure
above 4.6 - 4.75 kg/cm2 while they “break” when pressure falls below
3.85 - 4.0 kg/cm2.

Raise air-pressure gradually and check that micro-switch contact closes
between 4.6 - 4.75 kg/cm2. Then disconnect air supply and gradually
bleed air inside pneumatic circuit of VCB and check that contact opens
between 3.85 - 4.0 kg/cm?2.

In case adjustment is required, rotate setting knob of pressure switch to
achieve the above mentioned cut-in and cut-off values.

Repeat the above operations 4-5 times and ensure that the settings have
not changed.

5.3.3 Main contact wear indication

The contact wear indicator is set in factory during the routine test. Between

the face of cylinder and the contact wear indicator bracket, the gap is 3 mm.
when the gap is between 0 and 0.5mm, the wear of the main contact is

reached.

Page 26 of 145

Internal




Open position Closed position Closed position
New contact New contact Wom contact

Drive link
Refer figure 12

itArma nAa N

2075 =R ) " iz =
k) s ) G e b 1 ;\ ——
: b EIL | ' r]u achine
E[L- : projection on
m 0to 0.5 mm cylinder item no.
49 fiaure 12

Contact wear indicator

5.3.4 In - situ Inspection of Auxiliary Switch

1. Check the condition of moving N/C contacts visually in breaker off
condition. Now close the breaker & the contacts which were N/O before
have become N/C. Check the condition of N/C contacts. Sag of moving
contacts during N/C condition should not be more than 3 mm.

2. Keep the breaker in open condition. Check the gap between cam & roller of
Aux switch by putting plain paper. Gap should not be more than 0.5 mm
(paper should pass through the gap).

3. Clean the contacts with CRC626 spray in case of excessive deposition of
carbon on contacts.

POge 27 of 145 Internal




|6.0 OVERHAUL (off-vehicle) I

Overhaul the VCB and its associated components in workshop as described in
this section.

NOTE While dismantling the VCB and its mechanism, replace any component that
shows signs of wear.

6.1 Dismantling Insulators from baseplate assembly
( Refer Figures - 3,4 & 5)

1. Mount VCB onto handling trolley (refer Figure - 38) and turn it over so that
baseplate is uppermost. Remove the bottom access cover (32).

2. Remove link (29) and connecting link (46) from the drive rod (28). Fold
drive rod backwards (towards auxiliary switch).

3. Remove plug (66) from the base of cylinder (49); then unscrew and remove
the M12 securing screw from piston (30).

4. Disconnect all cables terminated at the terminal strips. Remove the
terminal strips mounting bracket (76) by opening two M6 hexagonal nuts
and one M8 screw.

5. Remove the control wires from magnet valve (16). Relaese coupling screws
at relay valve (24), air reservoir (34) and remove air pipe (64).

6. Remove four numbers M8 screws securing the cylinder (49) to baseplate
(20). Now remove cylinder assembly complete with the piston (30), relay
valve (24) and magnet valve (16). Note that a jerking action may be required in
order to release the piston (30) from actuator rod (12).

NOTE If it is necessary to repair individually-failed components, including the
relay valve, these may be removed from baseplate without disturbing the
cylinder assembly.

7. Rotate the VCB so that top insulator assembly is uppermost. It will be
necessary to remove sealant that encapsulates screw heads and break the
sealant bond between top and bottom insulator assemblies. Remove the
eight numbers M8 socket-head screws (86) that secure top insulator
assembly to lower insulator assembly.

Page 28 of 145

Internal




8. Secure lifting frame (refer Figure - 36) to upper terminal of top insulator
assembly. Taking great care, since the actuator rod (12) is still connected,
lift and remove the top insulator assembly. Place the assembly in inverted
condition on a soft rubber mat.

9. Following operation is to be done only if bottom insulator is to be replaced with a
new one, due to physical damage to insulator.

CAUTION Bottom insulator assembly should ONLY be removed with VCB in its
normal operating position i.e. not inverted.
Remove the sealant from surface of baseplate that covers the lower casting

(13) and clamping ring (14) that forms a water-proof sealing. Having
finally unscrewed the three numbers M8 securing screws & one pillar (87),
it should now be possible, by a combined action of twisting and pulling, to
remove bottom insulator assembly (36) from baseplate. (If multi-pin
connector is used, pillar, 87 is replaced with M8 screw). It will be necessary
to break the sealant bond on both circular ring interfaces of clamping ring
(14).

After many years in service, the insulator may have become seized. For this
reason, two of the four holes from which one number M8 securing screws
and one pillar (87) have just been removed, are tapped M12. These two
numbers M12 tapped holes facilitate fitment of a plate or bar having two
jacking screws, across the bottom of insulator assembly. The insulator can
also be forced out using an M12 bolt which has been modified as shown in
Figure - 29. An additional spacer (5.8 mm diameter) may be required to
push the insulator clear.

These screws can be tightened to apply a force against the end-face of
insulator retaining ring so that the assembly can now be pushed out.

6.2 Dismantling the baseplate assembly ( Refer Figure - 5)

Having removed cylinder assembly (49), auxiliary-contacts drive-link (29) and
connecting link (46), baseplate assembly is now free from remainder of VCB
assembly.

It may not be necessary to carry out any further dismantling, but if it is
required to remove the remaining components, proceed as follows:

Page 29 of 145

Internal




1. Disconnect and remove air-pipe (3) between air reservoir (34) and
pressure regulator (18), by unscrewing the banjo bolts on each
component.

2. Disconnect and remove air-pipe (64) between air reservoir (34) and relay
valve (24) by unscrewing the banjo bolts on each component.

3. Remove air reservoir (34), by removing at each end, two screws securing
the reservoir mounting brackets (48).

4. Disconnect all control cables from auxiliary-contacts unit (15) and
pressure switch (17) making a note of the positions of all wires to facilitate
reassembly (Refer Figure-37). Since the wires have already been
disconnected from magnet valve and terminal strips, the cabling can now
be released from cable tie-bars (54, 62) and removed along with the
electrical connector (60), if fitted. Unless they have sustained damage, the
tie—bars can be left in position.

POge 30 of 145 Internal




8s0d WINA YIM DSBS
M1Z8a 2I0ON yum pafbids
9£9—23)3207 ypm Ppax20]
04Z—231007 Ypim pay20]

ZHZ—2HIO0T Yum pexyoo]

10A1y 49ddo) 9p

(1 wwg ) 48ysop wiys
*x PMS

buly uoisseidwoy

2104 buuds usddn
uoydiiosag

7 dALdNATHAINT
NO NOLLDAS IdVd

09-5¢
S0+

#
®
Fokok
* K
*

(74
vL
£/
174
%4

wall

A|lguwisssy wisiubyoey pup Joipjnsuj doy

12YSoy |0102dS

NN O0IAN

@x MOIOS PH YUSO IS XOH
wxk NN [D108DS

# Joysom ui

210/4 buuds samo7
Jojoinsu) doj

buuds

®x dO)S wsiubyospy

uo{driosag

FSIMYFHLIO J3LVIS SSTINN W NI 34V SNOISNINIG TV

4900dS  — B¢

buuds — g¢

Alquisssy 2joid onLud — /E

# x00)g 4ojouu0y — ||

# wnys ejqixel4 — 0|
(burobynp) |puiwis) iemo] — G
# buiy J40)o9jj09 Junys — ¢
a8)dniisiul wnnoopy — 7
(burwoouy) puiwus; eddn -

uolydiiosag way]

.d8-4, NOILDAS

L

XYW ST
0/ NIW 01

:Q—oanasryg

NOISNINIG 13AVHLYINO
NIVIE0 01 AYYSSIOIN
dI A3LLId WIHS SIHL

Internal

Page 31 of 145




If auxiliary-contacts unit is being replaced by another, independent of
other work, refer to Section - 6.7.

Auxiliary-contacts unit (15), mounting bracket (85), cam (81) fitted with
bearing pin (82), cam shaft (83) & special screw (84) are considered as a
single unit. To remove this unit, release the drive rod (28) from cam by
opening M5 hexagonal nut and lock nut. Care should be taken not to damage
or disturb the length of drive rod (28). Now unscrew three hexagonal-head M6
screws that secure mounting bracket (85) to baseplate and release the
complete unit.

Free air-pipe (47) between pressure regulator (18) and air filter (22) by
unscrewing the banjo bolts at regulator end. Remove the pressure
regulator and its mounting bracket (61) by unscrewing two numbers M6
screws from the side of baseplate.

To remove air filter (22), release the remaining banjo bolt at air connector
(57). Air filter (22), along with the air pipes (47 & 56) are now free to
move. Unless air connector (57) has sustained damage, it may be left in
place.

To remove pressure switch (17), first remove air pipe (63) between
pressure switch and pressure regulator. Open the cover of pressure switch
by unscrewing the four screws. With the cover removed, access can now be
gained to two screws securing the switch to its mounting bracket (6). Open
these screws and remove the switch from its mounting bracket. Release
the mounting bracket from baseplate by opening two securing screws.

Top Insulator & Mechanism Assembly (Refer Figures-3,5&8)

Dismantling

Remove the top insulator and mechanism assembly by following steps 1 to
8 given under clause 6.1.

Take a M12 bolt and screw a nut onto it. Now fit this screw into metallic
insert of actuator rod and tighten the nut against flange of insert. Unscrew
the bolt, thereby releasing actuator rod from drive plate (37) (Refer Figure-
3). Ensure that shim / packing washers placed on stud of drive plate are not
misplaced.

POge 32 of 145 Internal




3. Unscrew and remove three numbers M10 countersunk-head socket screws

(68) from drive plate (37). Note that the six springs (38) will tend to push
the plate upwards. Remove drive plate, spacers (39) and six springs. Do not
misplace shim washer (if present below drive plate).

Unscrew the six numbers nyloc nuts (69), then remove special washer (70),
shunt and collector ring assembly (4 and 10) and connector block (11).
Unscrew compression ring (72) and remove it. Keep connector block (11) in a
safe place to avoid any damage.

Using peg spanner (Refer Figure-26), carefully unscrew three stops (40)
against the force of six main springs (41) and remove them. Now remove
lower spring plate (43), main springs (41), upper spring plate (71) and
finally the shims (74) placed under the upper spring plate. Ensure that these
shims are not misplaced.

6.3.2 Cleaning / Examination / Reconditioning

6.3.3

CAUTION Follow safety measures as stipulated in Clause 5.2.1.

Wash all components in non-corrosive degreasing fluid like white spirit
and dry them out by blowing compressed air and wiping with dry lint-free
cloth. If necessary, first use a cloth moistened with white spirit, then
finish-off with dry lint-free cloth.

Examine all metal parts for cracks / deterioration; replace if found
defective.

Examine all moving parts for the extent of wear; replace any which are
excessively worn.

Reassembling / Setting

At this stage, it is assumed that a potted upper insulator assembly is available.
If a new upper insulator is being fitted, record the serial number of interrupter
(2) {(which is stamped on upper face of the upper terminal casting (1)}
together with the serial number of VCB, which is to be found on rating plate
(35) affixed to the baseplate (20).

Determine the length of M24 moving stem of vacuum interrupter from the
three stud-mounting faces, using the 28mm gauge (Refer Figure-33). The

POge 33 of 145 Internal




Page 34 of 145

amount by which it exceeds 28mm must be made up by using 0.5mm
shims (74).

Example: Length = 29.75 mm
29.75 - 28 = 1.75 mm
Use three shims 1.50 mm

Do not reduce the dimension below 28 mm OR use more than eight shims.

Fit the upper spring plate (71) and six main springs (41).

Spray the outer surface of three stops (40) with anti-friction coating
(Molykote D321R). Fit lower spring plate (43) and secure it with three
stops, applying liquid threadlock (Loctite-242) and taking care not to
inadvertently wipe-off the anti-friction coating from surface of stops. Use
peg spanner (Refer Figure-26) for tightening these stops.

Depress the lower spring plate (43) until a gap of 7.5mm (8.0 mm maxm)
between stops and spring plate is achieved. Fit the three setting spacers
(Refer Figure-28) into this gap.

Screw the compression ring (72) onto the interrupter moving stem, until it
just touches lower spring plate (43). Adjust the ring so that two studs of
compression ring (72) are set equidistant between the spacers (39) at all
positions. Remove the setting spacers. Depress lower spring plate (43)
until main contacts of the interrupter make contact (use a continuity tester
to sense this condition) and check the gap between spring plate and stops
using 7.5mm gap gauge (Refer Figure-32).

Smear the contact face of connector block (11) and that of shunts (10) with
electrical jointing paste (Unial) and fit it and the shunts to the studs of
compression ring (72), securing them with special washers (70), M6
belleville washers and M6 Nyloc nuts (69).

NOTE Flexible shunts (10) are riveted to shunt collector ring (4). Should it be
necessary to change any shunt, always apply electrical jointing paste
(Unial) between mating faces of shunt ferrules and tang of collector ring
before riveting them together with copper rivets (75).

CAUTION New special washers (70), should always be used. Do not, in any case,
use the old belleville washers and Nyloc Nuts.

Internal




7. Using the T mm / 2.75 mm gap gauge (Refer Figure-31), check that the
gap between compression ring (72) and connector block (11) is greater
than 1 mm, but that it does not exceed 2.75 mm.

8. Place the three spacers (or pillars) (39) on lower spring plate (43) and the
drive plate (37) on top of these spacers. Check that contact overtravel is
between 4.0 mm and 4.9 mm, using 4.0 mm / 4.9 mm gap gauge (Refer
Figure-34). If it is less than 4.0 mm, insert a 0.5mm shim (74) between
drive plate and the three spacers.

9. Remove drive plate and place six springs (38) on the special washers.
Apply anti-friction spray Molykote D321R under countersunk head of M10
screws (68) and liquid threadlock Loctite-242 on threads and then secure
the assembly with three such screws tightened to a torque of 60Nm. Ensure
that springs seat properly in counter-bore holes provided on drive plate.

10. Check that the shunts (10) are clear of all other components.

As a result of above procedure, total travel of the operating mechanism should not
exceed 13 mm.

Page 35 of 145 Internal




Sectional view of magnet Valve Figure 9: Magnet valve assembly

01 | COPPER WASHER 19
01 | NUT 'O’ RING 18
01 | STOPPER PLATE 17
o1 COIL GASKET 16
o1 STAR WASHER 15
o1 M HOLDER 14
02 | SLEEVE ‘0" RING 13
01 | SLEEVE 12
03 | ADAPTOR ‘0" RING 11
01 | ADAPTOR PLATE 10
o1 NUT 09
o1 COIL ASSLY. 08
o1 GUIDE ASSLY. o7
01 | GUIDE "O° RING 06
o1 PLUNGER ASSLY/SEAL 05
03 | BODY 'O" RING 04

Exploded view of magnet valve

Page 36 of 145

Internal




6.4 Magnet Valve Assembly ( Refer Figures -9 8 10)

6.4.1 Operating principle of 3/2 solenoid valve

NC Operation
In De-energized condition, port 1 (Inlet) is disconnected from port 2 (Outlet).

Port 2 is connected to port 3 (exhaust).On energizing the solenoid, the
plunger will lift. So valve will open and port 1 (Inlet) will be connected to port 2
(outlet). Thus port 3 (Exhaust) will be closed.

When the magnet valve is mounted on relay valve, which it controls, each of
the ports coincide with corresponding ports in relay valve body. One of the
corresponding ports in relay valve leads to the compressed-air supply, another
leads into the VCB itself and a third port leads to the atmosphere.

6.4.2 Dismantling

1. Disconnect control cables from magnet valve assembly by removing the
two M5 hexagonal head screws. Remove magnet valve assembly from relay

valve by unscrewing two M6 hexagonal nuts to the relay valve body. Ensure
that three O-rings fitted on ports are not misplaced.

2. Remove the retaining nylon nuts, pull coil assembly.

3. Unscrew plunger assembly.(30)

Page 37 of 145

Internal




Page 38 of 145

Relay Valve
assembly

Internal




6.4.3 Cleaning / Examination / Reconditioning / Testing

CAUTION Follow safety measures as stipulated in Clause 5.2.1.

Wash all metal components in non-corrosive degreasing fluid like white
spirit and dry them out by blowing compressed air. Wipe clean all rubber
parts/ insulation material with dry lint-free cloth. If necessary, first use a
cloth moistened with white spirit, then finish-off with dry lint-free cloth.

Examine all metal parts / insulations for cracks; replace if found defective.

Examine all moving / rubber parts for the extent of wear; replace any
which are excessively worn.

Examine the operating coil carefully; if any cracks discolored are observed
in the encapsulation material, or if there is any evidence of overheating, fit
a new one. Check sturdiness of lead wires coming out of surge suppressor
unit. Replace if found loose.

Measure the resistance of the coil and if it is not as stipulated in DATA
Section - 8.0; replace with a new one.

6.4.4 Reassembling / Setting / Testing

2.

Reassemble magnet valve in the reverse order from that described under
dismantling. Slightly smear all O-rings, fluted rubber valves and inside
bore of valve body with Molykote-55M silicone grease.

When magnet valve has been reassembled, perform 2-3 operations to
check its function.

POge 39 of 145 Internal




P.O.NO: 1102263159
ROTEX VO. NO. : 17103236

VALVE SPECIFICATION

01) VALVE TYPE ——m——

02) MODEL —m8M8M/ M ——
03] MAIN FLUID e
04) SEAT /SEAL——— .
05) WORKING PRESSURE —-
06) ORIFICE
07) FLOW FACTOR (kv) ——
08) PORT CONMNECTION ——-
03] BODY MATERIAL —— =%
10) SOLENOQID CODE ————-
11) SOLENOID VOLTAGE ——
12) SOLENOID INSULATION —
13) SOLENOID POWER ———-
14) SOLENOID TYPE ——————
15) DEGREE PROTECTIOM ——-
16) PICK UP VOLTAGE —

17) DROP DOWN VOLTAGE -—

18) CURRENT ———

CUSTOMER : SCHNEIDER ELECTRIC INFRA LTD.

ROTEX GA DRG. NO. : 526-53 (REV.B)

3/2 DIRECT ACTING, HIGH ORIFICE NORM
CLOSED S5UBBASE MOUNTED SOLENOID V.

3486

AlR

Viton

0-10 bar

5 mm

5 lpm

SUBBASE
ALUMINIUM
28

110v-DC

CLASS H

g8 Watt

Open 5tud Type
P54

<70V -
11Vt 37V DC
73.3mA (£10%)

PN

Page 40 of 145

Internal




6.5

6.5.1

6.5.2

Page 41 of 145

Relay Valve Assembly ( Refer Figure - 11)

General

The main components of the relay valve assembly are the valve body (24/1),
piston (24/4), poppet valve (24/8), valve stem (24/10), two valve discs (24/6)
and the spring (24/13).

When the magnet valve, which is bolted to relay valve, is energised, air
pressure displaces the piston (24/4) overcoming the spring (24/13) force,
until valve disc (24/6) of piston seats against seat-A. At the same time,
poppet valve (24/8) / valve disc assembly lifts-off seat-B and the main air
supply, which is admitted through port-C, enters the cylinder of VCB through
port-D.

When the magnet valve is de-energised, spring (24/13) pushes poppet valve
assembly back onto its seat, thereby lifting the piston assembly off its seat.
This allows the air inside cylinder to exhaust to atmosphere through port-E.

Dismantling

1. Remove the magnet valve assembly (16) as explained in Section 6.4.2.

2. Remove the relay valve assembly (24) from cylinder (49) by unscrewing
four M6 hexagonal nuts and sliding the complete assembly over four studs
(55) fitted to the cylinder flange. Ensure that the O-ring (24/16) fitted on port-D
is not misplaced.

3. Remove the top plate (24/2) by unscrewing two M6 (24/14) and one
number M8 hexagonal socket countersunk head screws (24/15) and gain

access to poppet valve (24/8) and valve disc (24/6). Do not misplace the O-
ring (24/7) fitted on counter-bore hole of top plate (24/2).

4. Remove the bottom plate (24/3) by unscrewing four M6 hexagonal head
screws (24/12) to gain access to piston (24/4) and valve disc (24/6).

Internal




Alquiessy oA|bA Abjay

S]] —9dNoLy

fUDIPaS 08O ALY Yim uoisid pup
aA|bA jaddod o) sosip eAjpa puog @

SL/vz
buu—-o - /I/vZ
buu—-o - 91/vZ
MoI2S PH XS0 PIS XoH BIocxew — GlL/¥Z
MoIDS PH XS0 PIS XoH BIZIXOW — ¥I/¥Z
buuds  — ¢1/%C
mouos pH Xxof blpixon — Z1/¥Z
oms — 11 ve lsu,/vz) | [ 9/v2 | |9i/vz] | | s/F2] | 1/7z |
was - 0L/vZ 0
buu—-o0 -  6/%Z 4, Hod
anlDy) jeddogd - Q/vZ m\VN « N\\VN
buu—-o0 - 1/vC
osIg eAlA  —  9/¥Z 272
|pes uoisld  —  G/¥Z I/ v/ vZ
uoisld —  v/vZ
ajpjd woyog — £/%Z QN\VN
ool4 doy —  Z/¥Z
Apog enpp  —  L1/¥Z
uondrioss( E,

Aiddng a1y

UIby wodq /Y2

aA|DA joubop o]

ISIMETIHLO TFLVLS SSTINN W NI F4Y SNOISNINIG TV

.0, #9d .8, {PsS

8AIDA JoUBDW wWwodq

Internal

Page 42 of 145




5. The piston and poppet valve are not rigidly secured to the stem (24/10)
and are therefore easily removed by pulling outwards.

6. Separate out piston seal (24/5) from piston (24/4), valve discs from piston
and poppet valve (24/8) and all O-rings (24/7, 24/9, 24/16 & 24/17).

6.5.3 Cleaning / Examination / Reconditioning

CAUTION Follow safety measures as stipulated in Clause 5.2.1.

1. Wipe clean all components including bore of valve body with dry lint-free
cloth. If necessary, first use a cloth moistened with white spirit, then
finish-off with dry lint-free cloth.

2. Examine all metal components for cracks; replace if found defective.

3. Examine all moving / rubber parts for the extent of wear including O-
rings; replace any which are excessively worn.

4. Remove and discard old valve discs (24/6) and replace with new ones.

5. Scrape-off RTV sealant from counter-bores of poppet valve and piston,
using a blunt tool.

6.5.4 Reassembling

1. To reassemble the relay valve, first smear RTV sealant in counter-bore of
poppet valve and piston. Place new valve discs in these counter-bores;
apply pressure on surface of valve discs against respective components
and leave in position for one hour for sealant to set.

2. Grease O-rings, piston seal, bore of valve body with Molykote-55M
silicone grease. Fit the greased piston seal onto piston such that open end
of seal points away from the valve disc end of piston.

3. Push bonded assembly of piston and valve disc into the correct end of
valve body; then with the O-ring (24/17) in place, screw down the bottom
plate (24/3).

4. Through the valve body, fit stem (24/10) so that it enters hole in piston.
Push bonded assembly of poppet valve and valve disc into valve body so
that stem fits into the hole of poppet valve.

5. Place spring (24/13) on dome of poppet valve. Place the O-rings (24/7 &
24/9) in respective counter-bores on top plate (24/2) and valve body

Page 43 of 145

Internal




(24/1). Secure top plate to valve body using two M6 and one M8
countersunk head screws (24/14 & 24/15).

6. Slide relay valve assembly onto four studs of cylinder and secure it using
four M6 hexagonal nuts, while ensuring that the reducer (65) (Refer
Figure-5) and its O-ring (24/16) are in place.

Page 44 of 145 Internal




Alquiassy uoysid—iopuijf)

0£Z—2414007 yym painoss (&
ZPZ—oi4o0T Yiim Ppainoss @

J9onpay  — G9

buiy dojys uojsiy  — 6G

x PSS — 29

buupbsg |poLdyds puz poy  — G
® U4 buupbeg — e

@ pPms erLg — LS

AU 9ALg - 0s

18pUliAD - 6

yui7 bunosuuon  — 9%

buiy |pag uoiSlH  — /&
uoisid  — o¢

ary — 6c

Alquiessy usdwpg — — cz
buy—0 - 91/%z

Alquiassy anjpp Apjay  — vz
uoijdiioseq wiay/

ISIMYTIHLO THLVLS SSFINM W NI F4V SNOISNINIT

T

o] —9dNsry

all [l
©

9L/vZ

Internal

Page 45 of 145




6.6

6.6.1

6.6.2

Page 46 of 145

Cylinder-Piston Assembly ( Refer Figure - 12)

Dismantling

For dismantling cylinder-piston assembly (along with relay valve and
magnet valve assemblies) from the VCB, carry out operations mentioned in
points 1 to 6 under Clause 6.1.

Remove the magnet valve assembly from relay valve by opening two M6
hexagonal nuts. Refer Section-6.4 for details on overhauling of magnet

valve assembly. Ensure that three O-rings (16/12) located between magnet valve
and relay valve are not misplaced.

Remove the relay valve assembly from cylinder by opening four M6
hexagonal nuts. Refer Section-6.5 for details on overhauling of relay valve
assembly. Separate the reducer (65) along with its O-ring (24/16).

Open one M6 hexagonal nut and release the drive link (29) and connecting
link (46). Unscrew the six M4 hexagonal socket countersunk screws
securing the piston stop ring (59). Remove piston (30) along with the drive
link (50) and piston seal ring (31). Separate the piston seal ring from
piston.

Unscrew bearing pin (52) and two drive studs (51) fitted to drive link (50)
and link (29) respectively only if they show signs of deterioration and
require replacement.

Cleaning / Examination / Reconditioning

CAUTION Follow safety measures as stipulated in Clause 5.2.1.

Wash all components in non-corrosive degreasing fluid like white spirit
and dry them out by blowing compressed air and wiping with dry lint-free
cloth. If necessary, first use a cloth moistened with white spirit, then
finish-off with dry lint-free cloth.

Examine all metal parts for cracks; replace if found defective.

Examine all moving / rubber parts for the extent of wear; replace any that
are excessively worn.

Internal




6.6.3 Reassembling

1. Smear Molykote 55M silicone grease on piston seal ring (31) and fit it onto
piston (30) such that the open face of seal points towards the damper
assembly (25). Ensure the drive link (50) fitted to piston is not loose;
otherwise open the M6 hexagonal socket countersunk head screw and
check that @2 spiral pin is not damaged. If it is broken, replace with new
one and secure drive link to piston with above M6 screw, using liquid
threadlock Loctite-242.

2. Refer SLW_LOCO_Bellow fitment

Page 47 of 145 Internal




A|qQuiassy jiun Sjobiuo)—A4pijixny 0] —odNoLg

£/61 91/51 1/51 zZ/51

i %@\\:ﬁ
TL 7 . A

Ay |
1 [ Aod i i = = —d = —3 —3
of [ OM|t Q) Q] |1@] [:Q]| [Q]| Q] ||@] || @]
— | ) |=d =d b= &= &=d [&=d) | pv v U
(W
8/6! 1L/S1 2/51 /
| || | | 16/51 | Z1/51]
* AN 1207 W - 0Z/51
1oy001q Jslj0y  —  61/51 ZrZ—o44907 UM paines o
38X004q dpInY - %\\GN
(4voy) joxop4q bununow  —  /1/G1 quswedinbad uswio)sno Jed so sbubyo Abw vonLINbIJUOD 1ODIUCYH  THION
0801/N1o 2dA) Jupjpses suodlis - 91/G|
pMS wW —  GL/SL
N XeH W —  #1/S1
Mo405 “pH 4D penols blv/I1xvag -  £1/61
Mo108 P YO PeNoiS BIgXN  —  Z1/51 r1/51 ” ;
18A0D J31JIDD JODJUOD  BUIAOW — :\mN | |
(3u044) 383004q bununop - 0.L/51 I/ ~—
dijo buiuipyay — 6/G1 WN\.@N
A814ADO JODQUOOD poxi{ —_ %\@N
dn ypm o0uod paxi{ -  £/G| AHV_QN\Q
dip ypm jopjuod buinopy — m\mN
P [o/51
burids uoissesduwio)n — v/S1 Q\WN
J211IDD  10DIU0D  BUIAOW - /G
spoid puz - Z/54 | o
buipinow 431dp2d 10DIU0D paxi - 1/S1 NN\m,N i i
oy diuosseqg e 7

ISIMEFHLO JHLVLS SSTINM Wil NI F4V SNOISNINIA TIV

Internal

Page 48 of 145




2.Examine permanent set of damper assembly (25); replace with new one if

permanent set is appreciable; using two M4 slotted countersunk head brass
screws, treated with Loctite-222.

3.

Smear Molykote 55M grease on bore of cylinder (49) and between two
bosses on cylinder. Now offer piston assembly to cylinder such that drive
link (50) is guided between the above mentioned bosses.

Secure piston stop ring (59), in place, using six M4 hexagonal socket
countersunk head screws, treated with Loctite-242. The slot in ring
coincides with the slot in cylinder wall and allows freedom of movement of
drive link (50) for auxiliary drive mechanism.

If the bearing pin (52) and drive studs (51) were removed earlier, fit then
now. Secure bearing pin (52) to cylinder; one drive stud (51) to link (29)
and other to drive link (50) using liquid threadlock (Loctite-242).

Smear drive studs (51) and bearing pin (52) with Molykote 55M grease and
secure connecting link (46) and link (29) to the bearing pin (52) with one
M6 hexagonal nut.

Ensure that piston (30), drive link (50), connecting link (46) and link (29),
operate smoothly.

Smear O-ring (24/16) with Molykote 55M, fit to reducer (65) and offer it to
counter-bore in cylinder (49).

6.7 Auxiliary-Contacts Unit ( Refer Figures-5 & 13)

6.7.1 General

The linear movement of main piston (30) is transferred by drive rod (28) to

cam (81) which converts this linear motion into rotary motion. The cam is

mounted on a cam shaft (83) fitted to the auxiliary switch mounting bracket
(85). When the VCB is closed, the cam rotates and pushes the roller (15/5) of
auxiliary switch (15), thus changing the contact configuration. When VCB

opens, auxiliary switch returns to its normal position by means of its own
spring (15/4).

Page 49 of 145

Internal




6.7.2 Dismantling

Release drive rod (28) from the cam by opening M5 hexagonal nut and lock
nut. Care should be taken not to damage or disturb the length of drive rod (28).

Unscrew three hexagonal head M6 screws that secure the auxiliary switch
mounting bracket (85) to baseplate (20) and remove the complete unit.

Unscrew special screw (84) fitted to cam shaft (83). Remove the cam (81).

Ensure that brass shim washers between cam and cam shaft are not misplaced.

Release the auxiliary switch from its mounting bracket by unscrewing two
M8 screws in the front and two M5 screws in the rear.

6.7.3 Cleaning / Examination

Cleaning

1.

2.

3.

Clean the moving and fixed contacts using CRC626 spray or equivalent
contact cleaner.

Check condition of contacts for pitting or burning marks. If pitting /
burning marks observed, replace the auxiliary switch with new one.
Wipe-off excess grease applied on the cam surface, roller, guide bracket
etc.

Do the operation of aux switch by applying force manually. The sag of
moving contacts - when closed - should not be more than 3 mm.

Caution Points

1.
2.

Do not clean the contacts by emery paper.
Do not bend the moving contacts.

6.7.4 Reassembling

1.

Page 50 of 145

Apply Molykote 55M grease on surface of camshaft (83) and place cam (81)
onto it. Cover-up extended portion of cam shaft above cam by providing
0.5mm brass shim washers. Apply Loctite-242 on thread of special screw
(84) and secure it to the cam shaft (83).

Fit the auxiliary switch (15) onto its mounting bracket (85) using two M8

screws in roller end side and two M5 screws on the rear end. Do not tighten
these screws fully.

Internal




6.8

6.8.1

6.8.2

3. Fit this partially completed assembly to baseplate (20) with three M6
hexagonal head screws.

4. Apply Molykote 55M grease on bearing pin (82) fitted on cam (81) and refit
drive rod (28) with M5 hexagonal nut and lock nut.

5. Operate VCB a few times and check that adequate paper gap is achieved
between cam & roller of Aux Switch. While holding the switch in this
condition, fully tighten M8 & M5 screws securing the auxiliary switch to its
mounting bracket.

6. Apply grease on the surface of guide brackets (15/18) to reduce friction
between guide brackets and roller brackets (15/19).

Pressure Switch (Refer Figures -5 & 14)

General

This automatic pressure switch is designed to be operated by changes in fluid
pressure and thus the name “Differential Pressure Switch”. This pressure
switch utilises seamless bellows and the sensing element which are made of
phosphor bronze and brass wetted parts. The enclosure made of DMC is
weatherproof and is sealed with a painted steel cover. This enclosure houses
the full mechanism and a micro-switch with two sets of contacts - one
normally closed and one normally open.

The switch is fitted onto its mounting bracket (6) by two mounting screws that
pass through the holes (17/13) provided across the body of pressure switch.
These screws can be accessed only after removing the cover. The air
connection is fixed to the coupler fitted at the end of the switch.

Construction

Tension of main spring (17/5) is adjusted with the help of setting knob (17/1)
to the required value as displayed by the pointer on range scale (17/2). This
sets the cut-off value of air pressure. The main spring (17/5) compresses
upper guiding bush (17/9) via the main spindle (17/7). One end of main
spindle is connected to the bellows (17/12) (sensing element). The cut-in
pressure is adjusted by differential setting roll (17/11). Upper guiding bush
(17/9) has a step in which rests the contact arm (17/10) of micro-switch
(17/8). Connections to magnet valve coil are taken from the connection
terminals (17/6).

POge 51 of 145 Internal




6.8.3 Operation

When compressed air exerts force on bellows (17/12), the main spindle (17/7)
moves forward against the action of main spring (17/5). This moves upper
guiding bush (17/9) which provides the clearance required by contact arm
(17/10) to move under the action of contact return springs and the switch
thus becomes “open”.

POge 52 of 145 Internal




S

e O i 7/13
('- . —
@. ———
- O L ———— 17/2
r 17/3
ﬁ 17/4
L\ 17/16
i | | i | @ il
o T iy — 17s6
AL
S IS
T~ 17/
o3 \
2 36, \ 17/9
=0 17/10
17/13
L_. 17/11
CONTACT
ARRGT. 17/15
17/14
ltem Description Item Description
17/1 - Setting knob 17/9 - Upper guiding bush
17/2 - Range scale 17/10 - Contact arm
17/3 - Coil clamp 17/11 -  Differential setting roll
17/4 - Cable entry 17/12 -  Bellows element
17/5 - Main spring 17/13 -  Mounting holes
17/6 - Connection terminals 17/14 - Connection
17/7 - Main spindle 17/15 -  Earth screw
17/8 - Microswitch 17/16 - Sefting spindle

Figure-14 :  Pressure switch

Internal

Page 53 of 145




6.8.4 Cleaning / Setting

6.9

6.9.1

Maintenance work is carried out with the switch in normal location. Take
necessary precautions to ensure safety of persons during the work.

This pressure switch requires very little routine maintenance. Essential
requirement is that the switch interior must be kept clean. To ensure this,
open the painted steel cover by unscrewing the four screws securing it, with a
screwdriver and clean all internal parts with a small brush. Refit cover with the
four screws.

Pressure switch is set by rotating knob (17/1) and at the same time by reading
the main scale (17/2). This sets the cut-off value of pressure. The difference
in cut-in and cut-off value of pressure is set by rotating the differential setting
roll (17/11) which is calibrated into 10 equal divisions. Cut-in pressure is the
sum of cut-off pressure and the differential.

Magnet valve coil is to be connected through the terminals 2-3 of micro-
switch (17/8). These are the normally open contacts of switch. These contacts
“make” on rise of pressure to cut-in value and above while they “break” when
the pressure falls to cut-off pressure and below.

Ensure that settings done are correct by fitting a calibrated pressure gauge to
the pressure regulator. Raise and lower the pressure applied on switch and see
that it operates efficiently at the cut-in and cut-off values as stipulated in
DATA Section-8.0. Refer Section-5.3.2 for more details on checking the
settings.

Pressure Regulator (Refer Figures -5, 158 16)

General

Parker makes 14R113FC has been used on VCB type 22CB. The pressure
regulator is shown in Figure-15.

Page 54 of 145 Internal




1/8" NPT
Gauge Ports

(2)

14R Regulator Dimensions

A B C D
14R 1.65 1.56 2.50 0.38
Figure 15

Page 55 of 145

Internal

v

£

=

y%ﬂ

&

F




Figure 16,
Exploded view of Pressure Regulator

Page 56 of 145

Internal




The regulator shown is of “Relieving type” and should a secondary over-pressure

condition occur, the diaphragm moves upwards, allowing secondary air to flow
through the tube , into the bonnet from where it escapes to atmosphere. This feature
prevents any possible damage to down-stream equipment in such a situation.

6.9.2

6.9.3

Page 57 of 145

The unit has two gauge ports, one on each side of body to enable fitment of
pressure gauge. One gauge port is used as air supply take-off point for
pressure switch. On the other GO0.125 (1/8” BSP) port, a back connected
commercial grade pressure gauge is fitted.

Dismantling

Unscrew coupling nuts of air-pipes (3, 47 & 63) connecting pressure
regulator (18) to air reservoir (34), air filter (22) and pressure switch (17).
Remove the pressure regulator and its mounting bracket (61) by
unscrewing the screws from the side of the baseplate (20).

Unscrew the metallic nut that secures pressure regulator to its mounting
bracket.

Cleaning / Examination

Thoroughly wipe clean all components with dry lint-free cloth. If
necessary, first use a cloth moistened with denatured alcohol, then finish-
off with dry lint-free cloth.

Clean the regulator body by blowing with clean compressed air.

Inspect diaphragm assembly for any cracks, its tube for blockage; slip ring
,valve seat, gasket , valve assembly for cracks or accumulation of dirt.
Replace any worn-off or damaged parts.

. If Outlet pressure below 5.6 pull yellow colour setting knob and turn

clockwise for make it higher. If found above 6.0 pull yellow color setting
knob and turn anti clockwise for make it correct . After that make black
mark on yellow knob for fixed pneumatic setting. Now keep it for 1 Minuit.
As per manufacturer recommendation

. In order to get optimum performance of regulator it is suggested to cycle

the regulator from the off to the highest pressure setting for couple of
times. This will move and lubricate the piston entirely.

Internal




6.9.4 Reassembling / Testing / Resetting

1. Refit valve spring, valve assembly, gasket and valve seat into brass body.

2. Lightly grease the tube of diaphragm assembly with silicone grease
Molykote 55M, then place it into valve seat, ensuring good sliding fit.

3. Now test the regulator assembly as given below:

+ Block the test port and outlet port with grub screws. With the
adjusting screw fully retracted, connect compressed air supply to inlet
port. No air should be present at the outlet port. If there is an air leak,
this is probably caused by a faulty valve seat.

+  Turn the adjusting knob clockwise and adjust the regulator to the
mains pressure. Check that there is no escape of air through the small
exhaust hole. If there is an air leak, it is probably caused by
diaphragm seat damage.

4. Reconnect air pipes (3, 47 & 63) to regulator. Tighten all banjo bolts / olive
nuts loosened earlier to ensure leak-proof joints.

5. After fitting the regulator to VCB, reset the same by following instructions
as given in Clause 5.3.1.

6.10 Air Filter (Refer Figures-5& 17)

6.10.1 General
Air filter is installed in the pneumatic circuit of VCB, upstream of pressure

regulator and inlet air is connected to the port marked “IN”. Bowl of air filter
must be vertical when in the final operating position.

POge 58 of 145 Internal




6.10.2

6.10.3

Page 59 of 145

Air entering the filter is guided into a swirling pattern by louvers (22/3).
Coarse solid particles are forced to the wall of bowl (22/12) by centrifugal
force and settle at the bottom of bowl. Air leaving the bowl passes through a
filter element (22/5) where finer solid particles are removed. It is important to
drain the manual-drain type filter on a regular basis. The condensate level
should never be permitted to rise above the stud (22/7), in which case liquid
will carry over downstream.

Dismantling

1. Unscrew the banjo bolts of air pipes (47 & 56) at inlet port of regulator (18)
and at air connector (57). Remove the air filter which is now free to move
alongwith its air-pipes. Do not open or loosen these pipes during maintenance as
it may lead to leakage.

2. Unscrew the threaded bowl (22/11) by rotating it in anti-clockwise
direction. The O-ring (22/2) will normally remain in the body.

3. Remove stud (22/7) by unscrewing it and remove filter element (22/5),
louver (22/3) and gaskets (22/4 and 22/6).

4. To clean manual-drain arrangement, unscrew nut (22/16) and remove
insert (22/14), O-ring (22/10) and valve (22/13).

Cleaning / Examination

A visible coating of dirt or condensate inside the bowl or on surface of filter
element indicates that cleaning is necessary. Clean the parts as explained
below:

+ Wash the filter element with denatured alcohol or kerosene and dry it by
blowing with clean compressed air in direction opposite to that of normal air
flow to dislodge contaminants sticking to surface.

+  Clean the body by blowing it with clean compressed air.

+  Wash the bowl using a household soap and water solution and dry it by
blowing with clean compressed air.

+  Thoroughly wipe clean all components with dry lint-free cloth. If necessary,
first use a cloth moistened with white spirit, then finish-off with dry lint-free
cloth.

Examine all components carefully for signs of deterioration. Replace all such
components and those provided in the repair kit for air filter.

Internal




Page 60 of 145

Internal




221
22/2

22/3

22/4

22/5

22/7

22/8
Cross-section View of Air Filter
22116
AUTOMATIC 292/9
DRAIN
Item Description 2210
22/1 - Body
22/2 - 'O'ring
22/3 - Llouvre deflector
22/4 - Upper gasket element - 22/
22/5 - Filter element '
22/6 - Lower gasket element
22/7 - Stud
22/8 - Valve assembly
22/9 - Insert 22/12

22/10 - ‘O’ring

22/11 - Transparent bowl
or Metal Bowl

22/12 - Retainer insert

e
22/13 - \Valve
22/14 - Insert ””3‘%_
22/15 - Hexagonal nut
22/16 - ‘O'ring MANUAL
DRAIN

Figure-17:  Cross-section and
Exploded Views of Air Filter

Page 61 of 145

Internal




6.10.4 Reassembling / Testing

1.

Reassemble the air filter by carrying out operations in reverse order as
given in given in “Dismantling” Section -6.10.2. Hand tighten bowl into body.
Excessive tightening might damage body.

Position air filter on baseplate in inverted position so as to ensure that the
bowl is vertically downward in final operating position.

Wrap the thread of banjo bolts with two-three layers of PTFE tape and
screw them onto the incoming port of regulator (18) and at air connector
(57).

Ensure that no leakage of compressed air takes place either from bowl to
body joint or from the manual-drain arrangement.

6.11 Reassembling the baseplate; Final assembly (Figures- 3&5)

Before fitting the baseplate to VCB handling trolley (Figure-38), partial
assembly of baseplate can be undertaken, as described below:

Page 62 of 145

Fit air reservoir (34) with brackets (48) to baseplate using M6 slotted
cheese head screws. If removed earlier, refit and secure two grub screws to
air reservoir, using liquid thread seal (Loctite-542).

Fit pressure regulator (18) by securing its mounting bracket (61) to the
baseplate using two M6 hexagonal head screws. Ensure that inlet port is
facing towards air filter.

Fit air connector (57) onto connector mounting plate (21) with four M5
socket head cap screws.

Fit air filter (22) by securing the banjo bolts at inlet port of regulator (18)
and at air connector (57). Ensure that inlet air is connected to filter at the port
marked “IN” and that bowl of filter is vertical in the final operating position.

Fit pressure switch (17) onto its mounting bracket (6).

Mount this partially-assembled baseplate to handling trolley (Refer Figure-
38) in the horizontal position and secure it with six M12 screws.

Smear anti-scuff assembly lubricant (ASAL) type “OILDAG” (colloidal
graphite in oil) on baseplate casting bore, only before fitting bottom
insulator assembly to baseplate.

Apply Loctite different products to following areas respectively (Refer
Figure-18)

Internal




a) Loctite 518 to channel “A” (continuous beading all over surface) in the
baseplate casting.

b) Loctite 518 to shoulder “B” (continuous beading all over surface).
¢) Loctite - 641 beads to the outer diameter of retaining ring “C” (before
the bottom insulator is assembled).
d) Loctite - 290 - Filling to joints “D”.
9. Align clamping ring (14) holes and fit, but do not fully tighten, three M8
screws and one pillar (87). (Four longer M8 screws which will also secure

Page 63 of 145

Internal




ALL DIMENSIONS ARE IN mm UNLESS STATED OTHERWISE

IR
27
%

i

N\
A

T T

PUR.Flex OR
RTV Sealant

Figure—18: Application of Sealant

Page 64 of 145

Internal




the cylinder are fitted at a later stage). In case VCB is fitted with circular
electrical connector, pillar (87) is replaced with M8 screw.

10.Apply Loctite - 518 sealant to O-ring groove on top flange of bottom

11

12.

13.

14.

15.

Page 65 of 145

insulator assembly (8). Locate O-ring (7) in this groove. Place upper-
insulator assembly on bottom insulator assembly and secure them with
eight M8 hexagonal socket head cap screws, using liquid threadlock
Loctite-242 with torque of 16 Nm.

. Using the insulator-alignment gauge (Refer Figure-30), fit it to lower

terminal (5) with one M12 and two M10 screws. Rotate the insulator
assemblies inside baseplate until the hole in alignment gauge aligns with
the M10 earthing boss on baseplate; fit the M10 screw.

CAUTION Do not remove alignment gauge, until instructed.

Fully tighten the three M8 screws and pillar (87), left loose in point # 9
above, thus securing clamping ring with the baseplate.

Now secure actuator rod (12) onto drive-plate (37) and check the setting
dimension, 21 mm (refer Figure - 4 for 21mm dimension), using the 21
mm gauge (Refer Figure-27). Bolt the tool across two opposite holes of
baseplate and check for any clearance between actuator-rod end (12) and
50 mm slot in the tool. Obtain the correct dimension by removing actuator
rod and fitting shim washers (26) and packing washers (27) between it and
drive plate (37). On final assembly of the packing washers / shims and
actuator rod, secure the rod to drive plate using liquid threadlock (Loctite-
242) on the thread.

Take cylinder-piston, assembled in accordance to Section-6.6; liberally
smear both sides of new special paper/cork washer and countersunk hole
(for the M12 screw) on piston (30), with jointing compound. Fit the new
special washer into counter-bore on top surface of piston (30). Now offer-
up the cylinder (49) with piston inside, to the baseplate. At the same time,
as the cylinder is being located with its four M8 screws, so must the
actuator rod (12) be located in the counter-bore of piston. Feed the M12
hexagonal socket countersunk head screw, smeared with liquid threadseal
(Loctite-542) through GO0.75 (3/4” BSP) hole in the base of cylinder and
through the piston, into actuator rod; then fully tighten the M12 and four
M8 screws.

Remove the alignment gauge (Figure-30).

Assemble magnet valve (16) and relay valve (24) in accordance with
Sections - 6.4 & 6.5. Then fit the relay valve, reducer (65) with its O-
ring (24/16) and magnet valve to cylinder (49). Fit the plug (66) and

Internal




16.

17.

18.

19.

20.
21.

22.

Page 66 of 145

sealing washer to cylinder base. Ensure that the O-rings between throttle
valve - cylinder (24/16); relay valve - throttle valve (24/16) and relay valve
- magnet valve (16/12) are properly seated in the counter-bores and
lubricated with silicone grease Molykote 55M.

Fit air-pipe (3) between air reservoir (34) to pressure regulator (18); air-
pipe (63) between pressure regulator (18) to pressure switch (17) and air-
pipe (64) between air reservoir (34) to relay valve (24).

Fit auxiliary switch assembly (15) to the baseplate using three M6
hexagonal head screws. Route and clip the cable harness. Connect the
cable harness to terminals of auxiliary-contacts unit (15) as per the wiring
diagram (Refer Figure-37). N/O & N/C combinations of auxiliary switch are as
per customer-specific requirement.

Fit terminal strips (77) to the baseplate using two M6 hexagonal nuts and
one M8 screw. Connect cable harness to terminal strips as per the wiring
diagram. In case, multi-way electrical connector (60) is provided, this
forms a part of the cable harness, Connect it to the connector mounting
plate (21) using four M4 screws.

Connect drive rod (28) to link (29) on one end and to bearing pin of cam
(82) on the other end.

Connect cable harness to magnet valve (16) and pressure switch (17).

Seal the joint faces between upper and lower insulator castings (5 & 8), and
on surface of lower flange for bottom insulator (13), clamping ring (14)
with polyurethane sealant (Pur.Flex) or RTV1080 sealant, as shown in
Figure - 18, so as to ensure water-proof joints. Also cover the heads of
eight M8 screws that secure top and bottom insulator assemblies, with
PUR.Flex or RTV sealant.

Stick sealing section (33) with adhesive and fit fixing screws to bottom
cover (32) as shown in Figure-3. Seal the joint in sealing section with RTV
sealant.

Internal




6.12 Air Dryer (Refer Figure - 19)
6.12.1 General

In order to ensure that compressed-air supply being fed from vehicle to the
vacuum circuit breaker is DRY, an air dryer is provided with each VCB to be
installed (inside the H.T. compartment of vehicle) in pneumatic circuit of
vehicle just before the VCB. This air dryer is filled with molecular sieves that
serve as the drying agent. Technical specifications of these sieves are given in
DATA Section - 8.0.

CAUTION This Air Dryer should be used for VCB ONLY. It should not be used to
handle large quantities of air for other pneumatic equipment of
locomotive / EMU.

6.12.2 Maintenance instructions

1. Remove both air connections from the air dryer. Remove the two M12
mounting bolts and release air dryer assembly from vehicle.

2. Check the weight of air dryer; if it is more than 0.8 kg from the new weight,
change / regenerate molecular sieves. Method of regenerating molecular
sieves is given below.

3. Color change of the AIR filter during IC (as per OEM schedule) will be an
indication with which decision for the replacement of molecular sieves of air
dryer. Below is comparison of healthy and unhealthy air drier.

Healthy filter element Unhealthy fili

Page 67 of 145

Internal




Alquisssy Jofiq 4y 6] —9IdNGL]

G¢elg SO0H

bununoy z

cF+09S
CF+CYs
qusby buifig Apog bn7 bununoyy
Ll | N A "
b /Vq v v v & v v >
B> Ive > V|
o v v v v
ve v _VV
v > >
- - - Z - - -
i v > Vv _W PO
v v Ly
I > R v
v
\\\\\\W \\\\\ q\V\\\IM\\\\\QW\\\\v\\\\\DP \\\\\\\\\\\\\\\ —
18IS 48]/l SYESREIE,

ISIMYFHLO JFLVLS SSTINM W NI 34V SNOISNIWIA TV

150

Page 68 of 145

Internal




3. Unscrew one filter element from the body, empty sieve material and replenish
with new / regenerated material, leaving sufficient room for filter only. Refit
and tighten the filter assembly.

4. Dryer to be ‘blown-down’ by feeding compressed air from one end while
keeping the other end open to remove any molecular sieve dust.

5. Check for air leaks around the filter assembly using a soap-water solution. For
this purpose, blank-off one air connection and connect the other with
compressed air supply.

6. Again weigh the air dryer assembly with new / regenerated molecular sieves
and maintain record of this value for future reference.

7. Remount air-dryer assembly inside vehicle and reconnect the pneumatic
supply connections.

Method for regenerating Saturated Molecular Sieves:

+  Measure the weight of molecular sieves to be regenerated.

+  Regenerate saturated molecular sieves by heating in an oven at 200°C
for 8 hours.

+  Check the weight again and compare with the earlier weight. It should
be less by 15-20%.

+  There should be no visual indication of moisture content.

CAUTION Refilling of sieves should be carried out as quickly as possible by
scooping pellets into the air dryer body from the 145 kg drum, in case
of replacement. After filling, ensure the drum is properly sealed with its
lid and stored in a dry, covered area.

Page 69 of 145

Internal




6.13

6.13.1

6.13.2

R-C Network ( Refer Figure - 20)

General recommendations

Over-voltages are generated at the time of switching the VCB On/Off due to
their fast interrupting characteristics. Values of these over-voltages depend on
the transformer ratings and total traction system. To limit these switching
over-voltages, we recommend use of metal oxide type gapless surge arrestors
on the H.T. line of locomotive. These should be as close as possible to the
transformer in order to avoid propagation of over voltages in cables.

However to reduce the sharpness (to increase rise time) of such over-voltages
and thus reduce their impact on transformer winding, we also recommend use
of R-C Network in the auxiliary winding of transformer. We are supplying
these R-C Networks as accessories along with the VCB. Technical
specifications of these R-C Networks are given in DATA Section - 8.0.

Maintenance instructions

1. Disconnect the electrical connections from R-C network assemblies.

2. Remove R-C networks from their mounting boards by releasing the four
M10 hexagonal head screws.

3. Connect R-C network to a variable AC supply; apply 380 V AC, 50Hz. and
measure the current through this R-C network. Value of current should be
as stipulated in DATA Section - 8.0.

4. If this value is incorrect, measure the resistance & capacitance values
separately and match them with the specifications given in DATA Section -
8.0. Replace the defective resistance or capacitance, as the case may be.

5. Remount R-C network assemblies on the vehicle and reconnect electrical
connections.

POge 70 of 145 Internal




ALL DIMENSIONS ARE IN mm UNLESS STATED OTHERWISE

250
220 p
DORNEE O
@0 ru':ic\'rc?m'::nzgg%?éa
; ; o © works si. No. ] O~
| L AR oF MFG. [ ]
\ \
| |
O g N
\ \
\ \
\ \
o
4 \ \ © ©
Q ! ! © - ©
\ \ ™~
| | ®) O
. \@ ol o
| | o e} O N S)
@74 | | MY
| |
} } ©) O
\ \ O
\ \
| (2X2)
| |
(9 —
\ \
\ \
| |
R ()
(97 :
(19X8)
I I
- |
| |
\ \
\ \
\ \ g
o= e | 2
Gl Bl C |
. § 1 i T
D U W 1 !
@/'U:ﬂ o
ltem Description ltem Description
1 Resistor 11 —  M5x25Lg Slotted C'SK Hd. Screw
2 Capacitor 12 —  Mb5x40Lg Slotted C'SK Hd. Screw
3 Name Plate 13 — M5 S/C Spring Washer
4 Asbestos Sheet Zmm Thick 14 — M5 Plain Washer
5 Panel Board 10mm Thick 15 — M5 Hexagonal Nut
6 Sealing Board 2mm Thick 16 — Control Cable 3 mm?
7 M10x40Lg Hex. Hd. Screw 17 — Cable Socket 6.2mm /D
8 M10 S/C Spring Washer 18 — Cable Socket 5.2mm /D
9 M10 Plain Washer 19 — No.6x1/4” Lg Self Tapping Screw
10 M10 Hexagonal Nut 20 — M5 Brass Hex Nut (tin plated)
21 — M5 Brass Plain washer (tin plated)

Figure—20: R-C Network Assembly

Page 71 of 145

Internal




| 7.0 TESTING I

7.1  WARNINGS

+  Never apply high voltage to a naked vacuum interrupter. During H.V. withstand
test on vacuum interrupters, low intensity X-rays can get generated. Take necessary
precautions against emission of these X-rays.

+  With vacuum interrupter mounted inside insulator assembly, the minimum safe
distance for personnel to stand from equipment, with high voltage applied, is five
meters, unless adequate screening is in place.

+  Some operations require the use of compressed-air supply. Appropriate precautions
must be observed.

+ It is imperative that local safety regulations be observed.

7.2 TEST EQUIPMENT

—

Variable pressure, compressed-air supply upto 10 kg/cm?=.
Variable DC voltage supply upto 125 volts.
1000 volts Megger Set for Insulation resistance test.

High voltage test set upto 75 kVims AC supply.

v A W N

Low voltage 500 Arms DC supply source for contact resistance
measurement.

6. Contact travel recording equipments detailed in Section-7.4.

7.3  TESTS TO BE CONDUCTED

A commercial grade (with low accuracy) pressure gauge is fitted to pressure regulator for
Indication only. Before testing the circuit breaker, it is highly recommended to fit a calibrated
pressure gauge with a range of 0 to 10 kg/cm? and accuracy of +0.5%, to the pressure
regulator. Non-return valve should be fitted to air connector (57) since compressed air-supply
line is required to be removed for some of tests given below.

Following tests are applicable for an overhauled & reassembled VCB,
7.3.1 \Visual Inspection

+  Ensure that all porcelain insulators are in undamaged and good condition.
+  Check that all faces which are used for electrical connections are clean
and bright.

Page 72 of 145

Internal




+
+

Check that all nuts and bolts are tight and are properly locked.

Check that all wire terminals are properly tightened and that wiring is in
accordance with the wiring diagram.

7.3.2 Operations test

+

Connect 110 V DC supply to coil terminals through a N/O contact of push
button.

Connect air supply pipe to VCB air inlet (air connector). Set pressure
regulator at 5.7 - 5.8 kg/cm2.

Perform fifty “Close & Open” operations.

Increase DC voltage to 125 Volts and perform twenty “Close-Open”
operations.

Decrease DC voltage to 70 Volts and perform twenty “Close-Open”
operations.

Check that the breaker operates freely and that the auxiliary-contacts drive-
mechanism functions correctly.

Page 73 of 145

Internal




7.3.3 Air-Leakage Test

VCB in “OFF” position

+
+

Connect the incoming air pipe to VCB.
Set the pressure regulator at 6.5 kg/cm2 air pressure.

Remove air supply pipe after air reservoir is filled up with air and note the
air pressure on dial gauge.

Wait for 10 minutes after removal of air pipe and again note the pressure.
Difference of the two readings which is the fall in pressure should not be

more than 10% of set value (0.65 kg/cm?) i.e. second pressure reading to
be between 5.85 to 6.5 kg/cm2.

VCB in “ON” position

Connect incoming air supply to VCB.

Energise magnet coil by applying 110 V DC supply across coil terminals &
close the breaker.

Remove air supply pipe after air reservoir is filled up with air and note the
air pressure on dial gauge

Wait for 10 minutes after removal of air pipe and again note the pressure
value to give the fall in pressure.

Fall in pressure should not be more than 10% of set value (0.65 kg/cm?)
i.e. second pressure reading to be between 6.5 to 5.85 kg/cmz2.

NOTE In case pressure-drop exceeds the permissible value in any of the above two

Page 74 of 145

conditions, detect the point of leakage by applying soap-water solution to all
joints in pneumatic circuit and tighten faulty joint.

Internal




7.3.4

7.3.5

Page 75 of 145

Insulation Resistance Test (Megger Test)

On Main Circuit, in following conditions, using 1kV Megger

a) VCB Closed, between power terminals & frame Res. > 200 MQ
b) VCB Open
i. between incoming terminal to earth Res. > 200 MQ
ii. between outgoing terminal to earth Res. > 200 MQ

On Control Circuit, in following condition, using 1 kV Megger

a) Between auxiliary wiring & frame Res. > 10MQ

High voltage test

On Main Circuit

Apply a test voltage of 60 kVims, 50Hz for one minute in the following
conditions:

a) Breaker Closed, between power terminals to earth.

b) Breaker Open

i. between incoming terminal to earth
ii. between outgoing terminal to earth

The breaker should withstand the test voltage in all the above three conditions. On Auxiliary &
control circuit

Short all the wiring terminals and apply a test voltage of 2 kVims for one
minute between shorted terminals and earth. Breaker should withstand the
voltage without any break-down.

Internal




7.3.6 Millivolt Drop Test (Contact resistance of main circuit)

CAUTION  Whilst carrying out this test, it is imperative that the DC current of 500

Amps is not switched-off by the VCB.

Connect air supply pipe to VCB, 110 V DC supply to coil terminals and
close the VCB.

Connect current leads of DC high current set to VCB power terminals
rigidly.

Fix the potential lead of test set near to the current lead connected.

Pass 500 Amps DC through VCB and record the milli-volt drop value.

The voltage drop across the main circuit should not exceed 50.4 milli-
volts (100.8 uQ).

7.3.7 Checking of Pressure Switch Settings

+

Connect 110 V DC supply to magnet coil through a N/C contact of push
button.

Now slowly raise air pressure inside VCB

Read air pressure value at the instant when VCB closes. This is the cut-in
value.

Now slowly decrease the pressure, through air filter, and read the instant
when VCB opens. This is the cut-off value.

The cut-in and cut-off values obtained should be in accordance with
specifications stipulated in DATA Section - 8.0. If the values obtained in both
the above cases (rising & falling) is less or more, then pressure switch
adjustment has to be done accordingly.

7.3.8 Sequence Tests

1.

Page 76 of 145

Set the regulator to 3.2 kg/cm? and by-passing the pressure switch
contacts, check that the VCB operates cleanly at 50% of the rated voltage.

Repeat the above test, but this time with the regulator set to 6.2 kg/cmz2.

On a falling pressure, check that the contacts of the pressure switch open
before the mechanism of the VCB moves.

Internal




7.3.9

7.3.10

7.3.11

Pressure Regulator Setting

Replace the calibrated pressure gauge with commercial grade pressure gauge.
Set the regulator at 5.6 - 5.8 kg/cm?2 by following instructions given in
Clause-5.3.1.

Checking of Auxiliary Switch Configuration

Check all sets of N/O & N/C contacts of Auxiliary Switch on wiring terminals as
per relevant wiring diagram and job requirements, by closing & opening the
VCB through magnet coil.

Contact Travel Measurement

It is necessary to carry-out timing / contact-travel measurement test on a
complete vacuum circuit breaker whenever any component, which is
fundamental to the breaker operation, is changed or work is carried out on
any major sub-assembly like magnet valve, relay valve, operating mechanism
etc. Detailed procedure for conducting this test is given in Section-7.4. Ensure
that all the travel parameters are within the permissible limits as stipulated in
DATA Section - 8.0.

POge 77 of 145 Internal




*
2
*
Ye)
)
M
Use these dimensions to design
Iy " bracket mounting bracket to suit particular
ounting oracke \*7 potentiometer.
|
Potentiometer
B lat
A — M6x16Lg Screw / asepiate
B — Mbx14Lg Screw i
Potentiometer rod
Dy Q‘ f
ll;!‘ 1)
Drive rod (50)—_)) 1l __— Cylinder (49)
Y\\ 7
Movement of G .
Drive rod ¥\\¢ S Li— Piston (30)
RRLT XX KXLTXXTR)
Kz
pu— — —

Figure—21: Mounting arrangement of
Potentiometer for Travel Recording

Page 78 of 145

Internal




bUIP1028Y [9ADA] JODIUOY 404 WDIOD|] U0Ij28UU0Y) 58 —dJNIL]

ATGNISSY JATVA
L1INOVA Ol

A
(-)

ATENISSY JATVA
L1INOVA OlL

A
(+)

-
Q

O
=

O O O O

o O O O

O

)

O

SIASATVNY
d3IMv3d8g

0L A1ddNS
OV A0gZ

<

N

4313N

> —OILN310d
ol

0'a TOYINOD ¥INVIHE INIHYNO 7100 ONIHIYY3
g g g g 8 4 A0 N0 A0
O 00000 O O O
) 2 9 9 9 9 VA I/ I/
O 00000 O 0O O
P NG+ NG+ NGH
O 0O 0 0 0O O O 0O O
g—-370d A=370d d—=370d STINVYL
vy

LOVINOD d3Mv3ydd Ol

>

Internal

Page 79 of 145




Closing Opening
N
Magnet __ _/_ . o
Valve (I
e — =
Main |
Contagcts — " — ' — T T T ‘ | T
Contact _ / \/_
Travel
T B i
" N
)
(%)
L 3
£
)
£ M
i
/A_/i —
2
— J
L
- Dco
IN
N —= Dbb
8 =—— Contact Gap %icef;f%i’g»
E
Distance (mm) —Pp»

Instant of coil energisation

Instant of contact travel initiation
Initiation of last 3mm contact travel
Instant of first contact touch
Instant of final contact touch
Initiation of mechanism overtravel
Completion of mechanism overtravel
Instant of coil de—energisation
Initiation of mechanism travel
Instant of contact separation

STTOMMoD oL >

Figure—23:

Typical Traces of

Completion of first 3mm of contact
travel after separation

Final contact open position
Closing time

Contact bounce duration
Contact overtravel distance
Contact bouce—back distance
Opening time

Closing speed (last 3mm before contact touch)
Opening speed (first 3mm after contact separation)

Travel Parameters

Page 80 of 145

Internal




7.3.12 Finishing

Fit the bottom cover assembly.
Touch-up the paintwork as required.

Prior to installation or transferring for storage, check that all insulator
sheds have been polished with silicone grease and that all exposed joints
and bolt holes have been sealed and painted. However, if the VCB is to be
installed on a vehicle immediately, ensure that contact areas for busbar
connections are not painted, but are clean and bright.

7.4 METHOD OF CONTACT TRAVEL MEASUREMENT / RECORDING
7.4.1 Test Equipment

1
2.
3.
4

Potentiometer (Range: 0 to 50mm)

Mounting bracket for potentiometer

Travel recording equipment (Autoscan or CB analyzer)
110 V DC supply source

7.4.2 Test Procedure (ReferFigures-21822)

Fit potentiometer onto its mounting bracket using appropriate hardware.

Mount the VCB on handling trolley and rotate it so that bottom cover is
uppermost.

Open bottom access cover and remove the M5 socket head cap screw.

Fit potentiometer (with its bracket) on to the baseplate using one number
each M6 & M5 hexagonal head screws.

Connect compressed air supply to air connector (57) and 110 V DC supply
to the VCB for breaker operations.

Connect potentiometer terminals to the travel recording instrument (refer
travel recording equipment operation manual for details of connections).

Calibrate potentiometer with travel recording equipment by following the
procedure described in recorder operation manual.

Operate VCB a few times through the recording device.

Record the time-displacement curve both for closing and opening
operations of VCB, by the printing device attached to recorder.

10. Analyse the recording and evaluate all the contact travel parameters.

11.

Page 81 of 145

Compare these results with the permissible values as stipulated in DATA
Section - 8.0.

Internal




| 8.0 DATA I

8.1 Complete Vacuum Circuit Breaker

6 Rated voltage - 25kV, Single Phase

6 Rated continuous current - 1000 Amps (rms)

6 Rated frequency - 50Hz

6 Rated short time current - 16 kAms / 3 seconds

6 Rated short circuit breaking current (sym) 16 kArms (400 MVA)

0 Rated short circuit making current - 40 kApeak

6 Rated lightning impulse voltage withstand 175 kVpeak

6 Rated power frequency voltage (Dry & Wet)- 75 kVims

6 Number of phases - One
0 Total weight - 125 kg (approx.)
0 Lifetime

{ Mechanical

The mechanical life of VCB is 3,00,000 operations under no-load
condition. Periodic maintenance must be carried out in order to
guarantee the performance of VCB. Parts subject to wear are to be
replaced according to Section-9.8.

{ Electrical

The electrical life of VCB is estimated to be 1,00,000 operations. It is
up to user to estimate the average contact wear as a function of time.

Test voltage (for OLD VCB)
% across open contacts - 60 kVims

4 live to earth - 60 kVims

Page 82 of 145

Internal




Contact-travel parameters

o Total travel

o Contact gap (new) -

o Contact overtravel -

o Contact wear

6 Closing time

o Closing speed
6 Opening time
6 Opening speed

o Contact bounce duration -

- 11.4mm to 13mm

7.4mm to 8.0mm

4.0mm to 4.9mm

- 3mm (maxm)

- within 115 milli-sec.

- 0.1m/secto 0.4m/sec

- within 45 milli-sec.

- 0.7m/secto 1.0m/sec

10 milli-sec (maxm)

- 4.7Q, 380 Watts
- 25uF, 560 Volts

8.2 R-C Network
0 Resistance
e Capacitance
4 Permissible current across each RC at 380V AC, 50Hz -
8.3 Magnet Valve Assembly
o Type - 33MV
0 Rated operating voltage - 110V DC
6 Minimum operating voltage - 70V DC
6 Maximum operating voltage - 125V DC

Operating coil

% Coil resistance -

% Power consumption -

8 Watts

4 Class of insulation - H

0  Quality checks

)
)
)
\

Page 83 of 145

Resistance measurement

Surge test at 5 kV

Burn-in test for 168 Hours
Pick-up and Drop-off voltage tests

Internal

2.5A to 3.5A

1600Q £5% at 20°C




8.4

8.5

8.6

8.7

Pressure Switch
o Type

6 Make

6 Range

6 Pressure Settings

{ Cut-off

{ Cut-in

6 Contact configuration

Pressure Regulator

0
0
® Primary pressure range

Pressure setting

Air filter

o Type

0 Make

6 Primary pressure range
0 Bowl material

Auxiliary Contacts Unit

0 Type
o Continuous current rating

0 Breaking capacity

Number of contacts

O DO D D

Contact configuration

Page 84 of 145

Total travel of moving contact carrier

Number of contacts interchangeable

Internal

- RTI116
- Indfoss
- 1to 10 ATMG

- 3.85-4.0 kg/cm?
- 4.60-4.75 kg/cm?
- 1N/O+1N/C

- 14R113FC

- Parker

- 0to 18 kg/cmz?
- 5.7 -5.8kg/cm?

- F97
- Shavo-Norgren
- 0to 18 kg/cm?

- Aluminium

Double break, fish-bone
10 Amps D.C.

2.5 Aat 125V DC with a
time constant > 15m-sec.
9 mm (approx.)

Eight

All

As per requirement




8.8 Molecular Sieves

o Type - 4A
6 Make - IPCL, Thane
6 Size and Form - @3mm cylindrical pellets
6 Equilibrium water absorption capacity
{ at 15%R.H. - 18.0%
{ at 60% R.H. - 22.0%
6 Nominal pore diameter - 4°A

Page 85 of 145

Internal




MIIDS

MBAOS

AI0MIBN D=y / 48Aig 4y / GO/

U jpuocboxoH ZiW
Jaysom bulds ziw

J9YSDM UIDIH ZIW

‘PH XoH BIGCXZIN

nu |puoboxaH OLN
Jaysom burds oy

JoYSDM UIDlH  OLW

‘PH XoH BI0vX0LN

uoyidiioseqg

J4844nq 4eqqny
Ja/up ay

SHOMIEN  D—¢

48XD84q }INO4ID  WNNODA
497000 doj

(9b02) ewouy paplem

uoydiaoseqg

JO [Ibjeg buijobd B —oJdNGIL

(N, = T
PRI R R 2732557

T

e

[O

FWHHHU@T\HHHML

Internal

Page 86 of 145




48Doadg INodlH WnnobA Jo [IDjeq buijjl] CE—odNGIL]

(=} © ©\ ©
<
@ ©
2 2 o0jdaspg "
C )
(1o #) \@ . | ()
ojpjdaspg U0 Pajii4
seA3 bunjrl 0gn ‘ >
C D)
C D
C D)

( , (HO ¥)
owibld4 bunyiy uo yoipH £ g }

ToF T
j|ﬁm A18)0S yum sxooH buls j|ﬁﬁ

] awniy buny7 Uo
© (H0 ) suoyy wuwg ©)

(g0 404) K\

owind bunyjiy

ap1o0ys mog BX00G 903 03 S3jOH JuswsNIpy WWOG
ALIAVYO 40 FHINID FHL NI JONVHO FHL YO
FLVSNIGWOD NVO INO FONIS ‘T1LLOG IFHL LNOHLIM ISYE FH.L
SOMYIHIO QLIS SSTINA W NI I5v SNOISNINIG 1T 1417 0L G3SN 38 01 INVHS FHI FIGYNT STTOH ININLSNray «

Internal

Page 87 of 145




‘ 9.0 ADDITIONAL INFORMATION I

9.1 Do’'s & Don’ts

+  Never lift VCB by tying wire rope on porcelain insulator or by using the
terminal castings. Always use the 4 nos. - M20 eye-bolts fitted to
baseplate for lifting the complete VCB.

+  Chains should be of equal length and while lifting ensure that all sling
hooks are properly inserted in 4 nos. - M20 eye-bolts. Chain, in stretched
condition (VCB hanged) should not interfere with insulators. To ensure
this, use proper Lifting frames.

+  Always lift VCB vertically upward by crane. When lowering VCB, downward
movement should be slow to avoid any damage due to excessive jerk /
shock.

+  During erection of VCB, ensure recommended torques for tightening Main
& Earth busbars to terminals and baseplate to vehicle roof. Excessive
tightening may damage terminal castings / baseplate.

+ Do not push, pull or drag the VCB on shop floor.

+ Do not tilt the VCB for maintenance without mounting it on the handling
trolley.

+ Do not place VCB directly on floor. When not in use, it should be either
kept in cage packing or on handling trolley.

+ Do not place VCB in dirty area or in accumulated rain water. This may
cause rusting of bottom cover.

9.2 Despatch (Refer Figure - 24)

The complete vacuum circuit breaker, R-C Networks and Air-dryer are
despatched in a metal cage. The breaker is mounted on four M12 bolts,
welded to the base of the cage; with compression spring placed under the
baseplate to provide cushioning effect during transit. R-C networks and air-
dryer unit are bolted to the walls of cage.

Page 88 of 145

Internal




9.3

9.4

9.5

Page 89 of 145

Storage

When lifting, and during storage of VCB, protect the sheds of insulators using
packaging material to protect against accidental impacts which could lead to
damage. Do not subject the vertical insulator column to forces or to impacts
during storage or lifting. It is preferable to use such metal cage (as in 9.2
above), for storage of VCBs.

Unpacking / Lifting

For unpacking and removing the equipment from cage, first remove the top
cover by opening six M10 nuts. Remove R-C networks and air-dryer, by
opening the securing screws.

Four numbers M20 eye bolts are fitted in M20 x 40 deep threaded bosses on
baseplate (as shown in Figure-2). Attach the sling hooks of lifting frame (Refer
Figure-35) to these four M20 eye-bolts fitted to baseplate. Lift the VCB out of
metal cage as shown in Figure-25.

Special Tools

Special tools required for overhauling the vacuum circuit breaker are shown in
Figures - 26 to 36. Special lifting apparatus required for complete breaker and
for top insulator assembly only, are shown in Figures - 35 & 36 respectively.
Handling trolley required for mounting breaker during maintenance is shown
in Figure-38.

Figures - 26 to 36 for special tools have all the dimensional details to facilitate

manufacturing locally at loco sheds / workshops. These can also be procured
from us.

Internal




9.6 Consumables for Maintenance

Cons

O & O O O DD OO O O OO O O o <

Page 90 of 145

umables required for maintenance of VCB are as given below:

Silicone grease type Molykote 55M

PTFE Tape for pneumatic joints

Polyurethane sealant type “Pur.Flex) OR RTV1080 sealant
Medium strength Loctite-242

Electrical jointing paste type “UNIAL”

Anti-friction spray type “Molykote D-321R”

Screwlock Loctite-222

High strength Loctite-270

Liquid sealant Loctite-542 or Fevicol ANR-171

Colloidal graphite in oil type “OILDAG”

Loctite - 518
Loctite - 290
Loctite - 648

CRC626 contact cleaner spray

Internal




9.7

MAINTENANCE SCHEDULE

*@’ - indicates items to be checked; ‘Y|’ - indicates items to be replaced

Sl
No

Part to be
inspected

Inspection Details

1A

IC

ID
(AOH)

10
H

PO
H

Vacuum
Interrupte
r

i. Check the contact travel.
New interrupter contacts = 7.4- 8.0 mm
With eroded contacts =10.4-11.0 mm

ii. Check the mechanism overtravel. This should
be between 4.0mm to 4.9mm, after contacts
close.

iii. Check the soundness of interrupter by
applying 40 kV, 50 Hz for one minute across
incoming & outgoing terminals, in breaker
open condition.

®

Insulators

i. Check for cracks, chips, flash marks.
ii. Clean with soft, clean, and dry cloth.

iii. Perform IR test between bottom insulator and
ground

© 606

© 606
© 606

© o006

© 606

© 606

Pressure
Regulator

i. Check the setting of regulator using a
calibrated pressure gauge. This should be set
at 5.6 - 6.0 kg/cm?2 Refer 6.9.3 - 4

ii. Dismantle, wipe-clean the parts using lint-free
cloth moistened with white spirit and blow out
the body with clean compressed air. Re-
assemble the parts.

iii. Change all components provided in
replacement kit.

Pressure
Switch

i. Check the setting of pressure switch using a
calibrated pressure gauge fitted to pressure
regulator. Ensure that the switch:

Closes between 4.6 - 4.75 kg/cm2 & Opens
between 3.85 - 4.0 kg/cm?

Auxiliary
Switch

i. Clean the contacts with CRC626 spray.

ii. Check the tightness of all fixing bolts, nuts
and connections.

iii. Check proper operation of contacts.

iv. Replace complete switch with new one

©e0 6006

©@6e0 6006

NoO 006

Magnet
Valve

i. Check tightness of all connections and fixing
Screws.

ii. Check air leakage by operating manually

N ©®

N e

N ©®

Page 91 of 145

Internal




iii. Replace all component recommended in kit.

‘@’ - indicates items to be checked; "Y1’ - indicates items to be replaced

S| | Part to be | Inspection Details IA | IB | IC ID IOH | POH
No | inspected (AOH)
7 | AirFilter |i. Drain-off condensate from filter e I O] O] O]
ii. Wash porous filter element with denatured | -- | -— | —- © © ©
alcohol or kerosene.
iii. BI body with cl d ai © © ©
iii. Blow-out body with clean compressed air. = =]
y P © |o| ®
iv. Wash the bowl with household soap. || M o M
v. Change all components provided in | —— | — | —-
replacement kit.
8 | Relay i. Replace all O-rings & PTFE valve discs. -— | = - 4| 4] 4|
Valve ii. Overhaul and lubricate the relay valve. — | =] - ® ® ®
iii. Replace old piston seal ring with new one. o -- M ]
iii. Replace old poppet valve with new one. I - o M
9 | Cylinder- |i. Overhaul and lubricate the piston and | -—- | —— | —- ® ® ®
Piston cylinder bore.
Assembly ii. Replace one no. Damper Assembly. S R - 4] M
iii. Replace old piston seal ring with new one. I M|
10 | Air piping | i. Check for air leakage, at all joints. — | — | - ® ® ®
11 | Electrical |i. Check for proper tightness of all electrical | -- | --= | —- ® ® ®
Connec- connections at terminal strips, magnet valve,
tions pressure switch & auxiliary switch
12 | Lubrica- Lubricate the relay valve assly., cylinder piston | -- | —— | —- ® ® ®
tion assly. and all piston seal rings / O-rings
including those of magnet valve assly., with
silicone grease (Molykote 55M)
13 | Rubber/ |i. Change all rubber / PVC / SRBC items | -- | -- | —- M ™M M
PVC items supplied in the replacement kits
14 | Springs i. Change all compression springs supplied in | -- | —— | —- - - ™
replacement kit
15 | Complete |i. Check the closing speed / timings with the | -- | —= | —- ® ® ®
V.C.B. help of contact travel recorder.
Assembly | . L N D © © ©
ii. Measure contact resistance of main circuit.
16 | Air Dryer |[i. Weigh the air dryer. If increase in weightis | -- | -- | ® ® ® ®
more than 0.8 kg from the new weight,
regenerate by heating in oven.
- - | ¥ | &=

Replace old molecular sieves

Page 92 of 145

Internal




17 | R-C i. Measure current value across individual R-C | -- | -—= | -- ® ®
Network Network at 380 V AC (50Hz). Value should be
between 2.5A to 3.5A. Replace if not in
range.

Notes: DO NOT OPEN THE BOTTOM COVER DURING IA, IB & IC.
Overhauling of VCB should be carried out as per instructions.
Consumables required for maintenance are not included in the replacement kits.

lA- Monthly overhauling

IB- Overhauling after every two months
IC- Overhauling after every three months
ADH- Overhauling after every one year,
IOH- Owerhauling after every two years,

POH- Periodic overhauling after every six years !

Page 93 of 145

Internal




Jeuupds bed Qf—oJNIL

/9915 |00 I[DIAGIDN
Jouupds/"soN 7 IZ—d]]

5258- 50 | NEE
oh——— ] 7

8000+ v
2100+

[991S PIIN :|DI48jON
Jeuupds/coN | T —wI9]]

Gl

ST
9l
os

G

Q@@Q c X 9¢ @kom\O % 0000-¥V@ WD3Y 7 |[li(J SOIOH £
gL00+

7k

G2l

ISIMYIHLO GFLVLS SSFINM W NI 34V SNOISNINIG TV

Internal

Page 94 of 145




ISIMYFHLO JHLVLS SSTINM W

19]884 GZ°'0 8sh duwbplS
12815 X4oD|g I[DII8]DW

ebnogy bujjjes wwjz Jo—9INIL]

G6c

G
™

R
X

Z'Cld S8I0H &

0500-00°LZ
Gl

0000+

cclg JFI0H |

osc

ge
——

()
N

Internal

T

08c

NI 34V SNOISNIWIa TV

Page 95 of 145




sieopds builjes Q5 —odNGTd

(punoi9 7 pauspioi)
/9935 [00) I|DI15JDN

74

0000—-/ "/
0510+
B Sm—

G

06

cco
GGlo

1
|

a’am

ISIMEFHLIO THLVIS SSFINM W NI 34V SNOISNINIG TV

Internal

Page 96 of 145




joo bujoio{ &—O0INGT]

08

§6o

0

FSIMYTHLO JFLVLS SSTINM W NI F5Y SNOISNINIA TV

G

Jjjog posH \DQODDXQI I

Internal

Page 97 of 145




ebnogy Juswublly :)&—OINILY

pasIubAD|  [YSIUl{

014 1991S PN 9X09X09 — €
jpuuoyy 1881S PN b7/£5X9XGZX06 —  Z
199US [99)S PN BIppGX9XGe — |
uoyidiiosaeg e, SOF0LS
\|wj
9
I
J N
3 O,
Q
\,\ Q
1 T o I
[ L& 8/I0H | 09 gL 2/0H | x
N————————
T == \f/ ¢zl
1G1
N
o
K (43&)
N GoIg]
6)]
| 1@ S8IOH &
4 [
N | I

ISIMYFHLIO JFLVLS SSTINMN W NI F4v SNOISNINIG TV

Internal

Page 98 of 145




ebnogy dog ww ¢/°z / Wi |

(punouy 2 pauspiDH)
/881S [00] I[DI1eDW

.09 ON,
0510- G/ °C

0000+

L —9dNS L]

09,
0000- 00"

0sL 0+

00!

0l

ISIMYFHLO JFLVLS SSTINM W NI 34V SNOISNINIG T1V

Internal

Page 99 of 145




ebnpy doy ww Gy ZG—9INOLY

(punoig zp pauspipy)
/89)S |00 I|DI18]DM

.09,
S/
08

0£0°0—
09 ON,

0£0°0+

0000+
000°0—

g0

ceo S/0H |

Internal

cl

0g

FSIMEFHLIO THLVLS SSTINM W NI F4v SNOISNANIG TV

Page 100 of 145




(punouy 2 pauspipH)
4og [981S |00 06X0LX0) ‘|DI418{DW

ebnpogy diys T¢—wwid]]

ebnpo

()
o

0000- |8
Zl00+

.09 ON,
zloo- v'8
0000+

(punois 2 peuspipi)
poy [82]S (00 8L :IDII8JDW

(38S/°soN ¢) siojjild TZ—ud]]

——

AIGQUIaSSy U0 PULIO x

« gz - ﬁ;ﬁ

Lo

SEXG0 42jWoyy

.QE
(cw) 89297

uojsusLllg W 8§z :£&—9JdNIIL]

(punoig 2 pauspipiH)
9Ibld [991S (001 A4l G Z!

230/4 doj

HEPEI

Sl —=uwall

EH, 0l@ S8I0H ¢

ISIMYFHLIO JFLIVLS SSTINM Wl NI Y SNOISNINIA TV

o4l ¢—3 j}asuj

J9ydnausju) jo wa)s buirowy

Internal

Page 101 of 145




sbnoy doy ww gy / ww Q' pE—oINIL]

(punouy 2 psuspipH)
189}S peadS ybiy T[DIISJDN

L1 [45 43 Ll

.09 ON,
2Z10- 6V

0000+

0000- 0V
4210+

$S908Y dosg |XZ

Internal

09

buipurie 4o

0ocl

FSIMYFHLO JFLVLS SSTINM W NI F&§V SNOISNINIA TV

x4

Page 102 of 145




(9oA ejejdwioo uoy) euipiy buijl] CL—0dNIL]

Yoy 18405
| Yum sxooH buys |

(HO ¥)
subyy wwg

019

(0 ¥)
540300UU0Y
jusuoduwion

(40 ¥) 1922315

s910/d pu7 Y+« v + 5 ¢+ 7
uoN28g /tozomm MOJ|OH

MmojjoH 84onbs 2.0nbs 9915 PlIN
1281S PIIN op1oDYS mog byOOG 94D} 01 SpusuRSN/py WWpS

210/d 2215 PIIW 914l ZLX0¥
wwoQ| X wWwsy
.E.\Q\\\v\:.i 18)SDY

ALINVHO 40 FHINTD FHL NI JONVHO FHL SO
FIVYSNISNWOO NVO INO FONIS ‘F71108 FHL LNOHIIM FSYd FHI

WLCT 99UDIBI0]  [pUOISUBLIQ 1417 0L 03SN 39 OL INVYS FHL F18YNT STTIOH ININLSNIaY «

ISIMYFHLIO JHLVIS SSTINN W NI F4Y SNOISNINIG TIV

Internal

Page 103 of 145




(A|quissso uoyojnsu; doy 4oj) ewipiy buiy)] 9E—oINII]

Alquisssy Jdojp|nsuj doj yjim ewibd{ builii] buo] wwy) X ZIW

J/\/\/\j buo wwgy x 0zp (sessog bunspy goA 01 sussp)

C y uld opuo panid buiy pPapiom (#40 Z) suld bujuibjey
c D) C . - —
N 14
C D
( . . D 210|d 2935 PIIW 424l ZLX0G I[DIISIDH
.
C D
J ﬂ 4 1GZ
[ ] ~ 7\ sz 4[] L[]
| T 0 — | @ %\H -
\\\\ //, m )
\ 4«, o o
t ! o
/ \\ ‘Mojag  MIIA \
\ / doiog 03 Jsjoy //
g b ~C
N Z D a1 WG N Z
N 2 N , 2
N Z N o F Z
\ Z N o LN Z
D Z N\ | 7
N Z (#0 ) 6n7 N , 7

oc

‘wpaq oy} uo jiy poob uoj pasn |
2q 0} a4p s4900ds ‘M08 63008

ISIMYTHLO dFLVLS SSFINM W NI F4Y SNOISNINIA TV

Internal

Page 104 of 145




(@ — 78 £01Z:OMX — ou big jey) edAl M70 — oA 404 wpibplq Bulip BL&—INTL]

'SAWT 404 BBUDYD [im PUD SBAIROUIOD0T 404 SI SA0QD umoys buliiy
‘PaSN SI J0}OBUUOD UDINDIID UId—1}NW pUDWAPp JOWOISN2 214109ds uQp
'901)o04d pIDPUD}S SD SALIS [DUILIB) UO SUORDUILID) SMOYS BULIMm
Juswadinbas sswoysna uad so sbuoys jim uonouIquod /N ® 0/N

(13d)10/¥1—3,/°99dS Sei| 0} AOG/ uonpnsul
OLIBUIOISDT BIqIX3|4 FWWE 84D SBIqDI ||y

(v

(£
(z

(1

:sajoN

VIONIO 40
HOLJINNOID
dYI1N2410
Nid—S§¢

40 SON Nid

YOyIMS 8unssald .

o—o— SS

#un
uolsseuaddng
abing

(0GA01L 1) 1ISANSS 8dAL
oAb jauboy

™~

[}

~
~
N
A
N
o
N
©
)
©

YO{IMS 9
Aupijixny ﬁ

suoqg-ysi4 g
¥paiq—a/gnog E o
Aopm—g IEAR AT

© | O

pu3 eAlg

:
??i@%???????@?

00

il

9l

L

/N
/N
o/N
O/N
o/N
/N
0/N
/N

rZ'sZ
A4
618l
Z1°91
2L
016
8
9'c

~AaAMY 0o N©

2/N—¥ + O/N—+

Uuobinbijuoy jobjluo)

Internal

Page 105 of 145




(a 13y 109v:oMX — bdg 484) 8dAy N3 / 401 — GOA 404 wpabpig

VIONID 40

¥019INNOD

0'A3Y¥ L—INININAY  6L00/013/03dS/S¥13 mﬁ:uu%mu

ON "03dS 0SQY¥ ¥3d SV ww °bsg'i 40 318YD TONLNOD 40 SON Nid

YOJIMS einsse.d

§ |

Hun
uoyssauddng
abung

(00701 1) 13SANSE ©dAL
8AIDA Joubop

J

i
l ]
)

S NS

)
J

gL <zt 8| 6L #L| £L| O 9
YOUMS 3] o o o| [6] [9] [6 o
wenbrw | [T AP (%
auog—ysi4 O N
)baiq—ajgnog E 07 o o E L E 3
\«D\SIQ L] 91| «| sl si| g 68 ¢

N g W g g | g Vg Y N Y g N g

Bulim :qLE—oInsL]

™~

&)

ARRARARARARRAN

1081109 O/N Jo Buisopo Ape3,
9/N zi'ir 8

_ o/N 219/
o/N 8s 9

«0/N 6191 G

- 9/N SLvL F
- 9/N £Le ¢
— 2/N oL'6 Z
— 9/N 9¢ I

_ 9/N-6 + 0/N-¢
— uonbinbijuoy jobjuoyn

Internal

Page 106 of 145




§8-2b0g

PTG S

A8jj0u) Duypupl 48)Pe.g jiNo4iy WnNnobpA QL —odNoT]

WO TEMY 9 FIEX U 20T

"
HACIHS SHOISHEID 0L z:n:.\\n..\l\\_llr ==

L1073 OmT Dealsng

e e

I'TTT]

SI108E T UM N0 HUN |HE 4N OL
021109 DHOON DHNIEy

SN WOU 3384 7 QIS0 39 OL 535103 % SUTNHOD © 200N (@

SLHSHAN QL OTTTAM, SNGIT3S
SOTIOH
(1) N\J_ _{ JIET] _“D_. X una 8-.

AN

4

[

SLI08 E LW DNIST My

K IR ST HLOE dwil
¥ TR0 NG S g |
XOR YL ST

Ul U M -]

=
7
Fi

J ubi g
o s i

i
MO MCTHCH|

[

op i Fl .I.-.__T.II|-*...

L § 51T
e

7

hl

i 5gg

T s

F_E,m.n_ F len EM’I‘

MO IOy W Tz s g

WW Y T (R

b

L

R;\.uw_ wp
NG

PO Wk g | STI0H F TIRe W
Ep WO Q90 330MI U1

LTI

I

ISIMYIHLO TAIYLS SSTINN W NI FY SNOISNINId TV

R

Tu gy | |
L 2R I e - e mm el L __ . .
il I A1
[ A ] N
_ﬂm
]
- EAS -
=E =
L i Wv
{ L2 ]
1

Tl RN

Internal

Page 107 of 145




7O ROOF BUSHING

TO PANTOGRAPH LINE 4—\

VCB Baseplate

-

e

U@Q s O—]—® T0 PANTOGRAPH LINE
J C

@
O— )

Earth Switch Arm

C
B » 0——S— 70 ROOF BUSHING
T

D
EMU_Earth Switch EMU_Roof
[ ‘ ‘ 1
S = — ) \
(o] O]
I
©
o \@ © ol
Iltem Description Iltem Description
1 —  Earth Arm 9 — M6 Hexagonal Nut (S.S.)
2 —  Support Arm 10 — M12x25Lg Hex. head screw (S.S.)
3 — Contact Blade 11 — M12 Plain washer (S.S.)
4 — Earth contact clip assly. (Top) 12 — M12 Spring washer (S.S.)
5 — Earth contact clip assly. (Lower) 13 — M10x25Lg Hex. head screw (S.S.)
6 — M6x30Lg Hex. head screw (S.S.) 14 — M10 Plain washer ($2S.)
7 — M6 Spring washer (S.S.) 15 — M10 Spring washer (S.S.)
8 — M6 Plain washer (S.S.)

Figure—39: VCB type 22CB with EMU Earthing Switch

Page 108 of 145

Internal




9.8

Procedure for adapting EMU Earthing Switch with SCHNEIDER
ELECTRIC make VCB type 22CB ( Refer Figure - 39)

9.9.1

9.9.2

9.9.3

9.9.4

9.9.5

9.9.6

9.9.7

9.9.8

9.9.9

Fit VCB type 22CB into roof cut-out of EMU such that centreline of
insulators match with that of earthing switch. Tighten the six numbers
M12 foundation screws to 30 Nm torque (maximum).

Fit Earth contact clip assemblies 4 & 5 on top casting (incoming) and
bottom casting (outgoing) respectively, using M10 & M12 screws, plain
and spring washers. Discard the M10 & M12 nuts supplied alongwith
items-4&5 as these were fitted to prevent screws getting misplaced
during transit. Ensure that Items-4&5 are fitted to the correct castings,
otherwise centre distance of earthing clips will change. Tightening
torques for M12 & M10 screws are 48 Nm and 30 Nm respectively.

Remove the two numbers existing contact blades from the earthing
switch.

Fit the sub-assembly of items-1,2&3 to the arms of earthing switch as
shown in Figure-39. Fully tighten 4 nos. M6 screws on both ends of
ltems-1 & 2. Use the double nuts provided to eliminate any chance of
loosening due to operations.

Loosen 3-M6 screws (Item-6) and 2-M8 screws each, used for fitting
earth clips on items-4&5.

Close the earthing switch slowly. Adjust the position of earthing clips
(fitted on items-4 & 5) and that of contact blade (Item-3) so as to
obtain the correct matching. For accomplishing this, horizontal slots
are provided in Items-4&5 and vertical slots in Item-3.

Fully close the earthing switch so that contact blade enters the earth
clips.

In this position, fully tighten 2-M8 screws on each earth clip and 3-M6
screws (ltem-6). Lock these 3-M6 screws with double nuts provided to
eliminate any chance of loosening due to operations.

Now open the earth switch and ensure that air clearance between lower
earth clip and contact blade is greater than 188 mm.

9.9.10 Apply some conductive grease on mating surfaces of contact blade and

Page 109 of 145

earth clips. Press the earth clips and set its open gap to 9.0+0-5> mm.

Internal




9.9.11 Operate the earth switch few times and ensure that matching of contact
blade with earth clips is correct and that movement is smooth.

9.9.12 Connect the busbar from pantograph line to remaining M12x16 deep
tapped hole in top terminal (Incoming). Connect the busbar from roof
bushing of transformer to remaining M12x16 deep tapped hole in lower
terminal (Outgoing). Ensure tightening torque of M12 screws as 48 Nm.

Page 110 of 145

Internal




INTENTIONALLY LEFT
BLANK

nnnnnnnn




10.0

Spare Parts List

for

Single Interrupter
Vacuum Circuit Breaker
Type 22CB

The following section gives a comprehensive list of items used in
VCB type 22CB.

For effective maintenance of the breaker, it is recommended to

procure AOH/IOH/POH replacement kits from OEM and use them
periodically.

In case any specific item, not covered in replacement kits, is
required to be replaced, the same can be procured with correct
reference to code number and drawing number.

Page 112 of 145

Internal




'SH98 9dAy youms bulyjing exow WOLSTY YHM
buojo psyly s1 822z edAy oA 4 Auo pepiroid @

7777777777777 777 7]

N Nz

”””‘f"’,’"&

ya—
ol

Vacuum Circuit Breaker Assembly

t Breaker Assembly

trcut

Vacuum C

10.1

DRG. No.

DESCRIPTION

QTY/

CODE No.

Page 113 of 145

PART

Internal




No. vCcB
5555555 1 Vacuum circuit breaker assembly LSC:585
1 5510000 1 Baseplate assembly LSB:561
2 5520000 1 Top insulator and mechanism assembly VDRMOQO0035-01
3 5530010 1 Bottom insulator assembly VDRMO0O0077-01
4 5510390 1 "0’ ring LSC:612/3
5 5510180 5 Shim washer LSC:580
6 5510800 As req. Packing washer VDRMO00044-01
7 5550000 1 Actuator rod assembly LSC:545
8 5510790 1 Caution sticker VDRMO00043-01
9 5510600 1 Rating plate LSC:664
10 5510480 8 No.4 x 8 mm Lg Hammer drive screw -
11 5510500 4 Lifting hook - M20 -
12 VDRMO0OO0150-01 1 Magnet valve assembly (Rotex) VDRMOO150-01
13 5540000 1 Cylinder-piston assembly -
14 5510440 1 Plug LSC:618
15 5510450 1 Selon washer -
16 - 1 M12 x 40 mm Lg. Hex skt csk hd screw -
17 5510160 1 Bottom cover assembly LSC:576
18 5370030 1 Name plate LSC:26
19 5510420 6 No.4 x 6 mm Lg Hammer drive screw -
20 5510470 1 Logo plate LSC:581
21 5510170 4 Earthing stud LSC:578
22 5510168 2 H.T. Terminal label LSC:666/A
23 5510171 2 H.T. Terminal label LSC:666/B
24 - 8 M8 x 25 mm Lg. Hex skt hd cap screw --
25 5510230 1 Multi-pin electrical connector (22-pins) -
26 5520220 - Loctite - 242 --
27 5540120 - Loctite - 542 -
28 5530020 - “PUR.Flex” Polyurethane sealant -
29 5510430 “OILDAG” Colloidal graphite in Qil -

Page 114 of 145

Internal




e s s 0 0 i mw

N ,Q/ NN TS

R (NN LI ooy O

Iy g

Baseplate Assembly

Page 115 of 145




10.2 Baseplate Assembly
PART CODE No. QrY/ DESCRIPTION DRG. No.
No. VCB
VDRM00200-02 1 Baseplate assembly VDRM00200-02
1 5510011 1 Baseplate LSB:532
2 5510120 2 Gasket LSC:571
3 5510670 1 Air pipe (air reservoir to pr. regulator) LSC:665
4 5540000 1 Cylinder-piston assembly -
5 5510100 1 Drive rod VDRMO00128-01
6 5510630 1 Special screw LSC:646/2
7 5510660 1 Cam LSC:644
8 5510610 1 Mounting bracket for auxiliary switch | VDRM00124-01
9 5203400 1 Auxiliary-contacts unit (8-way) VDRMO00123-01
10 VDRMO00023-02 1 Regulator mounting bracket VDRMO00023-02
11 VDRM00036-01 1 Pressure regulator VDRMO00036-01
12 5510012 1 Connector mounting plate VDRMO00013-01
13 5510030 1 Air connector (supply) LSC:563
14 5110010 1 Air filter —
15 5510301 1 Multi-pin electrical connector (35- -
pins)
16 5250000 1 Pressure switch LSD:181
17 5510410 1 Pressure switch mounting bracket LSC:616
18 5510090 1 Air pipe (pr. regulator to air filter) VDRMO00019-01
19 5510060 1 Air pipe (Pr. Regulator to pr. switch) VDRMO00016-01
20 VDRMO0OO0150-01 1 Magnet valve assembly VDRMO0OO0150-01
21 5510140 1 Cable tie-bar LSC:573
22 5510650 1 Bearing pin for cam LSC:647/2
23 5510130 1 Cable tie-bar LSC:572
24 5570000 1 Relay valve assembly LSC:534
25 5510310 1 Rod end spherical bearing -
26 5510070 1 Air pipe (reservoir to relay valve) VDRMO00017-01
27 5510020 2 Reservoir mounting bracket VDRMO00014-01
28 5510110 2 Gasket LSC:570
29 5511030 2 Grommet for Cylinder -
30 5510700 1 Mounting Bracket of Connector LSC:734
31 5290040 0.3 m PVC Channel for Gimota Conn. Plate -
32 5510190 1 Air reservoir VDRMO00034-01

Page 116 of 145

Internal




33
34

36

5510250
5510620

5510560

Air pipe (air filter to air connector)
Cam shaft

Pillar

LSC:646/1

LSC:662

Page 117 of 145

Internal




akiddabdotidy

x =

/%/f 4&7 SN

_

W

Baseplate Assembly

Page 118 of 145




10.2 Baseplate Assembly (Contd.)
PART [ copeno. | QTY/ DESCRIPTION DRG. No.
No. VCB
37 5110120 1 Elbow (for Pr. Switch pipe) -
38 5510270 4 Single banjo coupling -
39 5510530 1 Pressure switch adaptor VDRMO00041-01
40 5510720 1 Stud coupling for Pr. Switch pipe -
41 5510260 4 Elbow -
42 5510017 4 @5 x 16 mm Lg. Blind aluminium rivet -
43 - 4 M4 x 16 mm Lg. Slotted pan hd screw -
44 - 4 M4 Plain washer -
45 - 4 M4 Spring washer -
46 - 4 M4 Hexagonal nut -
47 - 4 M5 x 14 mm Lg. Hex skt hd cap screw -
48 - 4 M5 Plain Washer -
49 - 4 M5 Spring washer -
50 - 4 M5 Hexagonal nut -
51 - 2 M5 Nyloc Nut -
52 - 4 M6 x 12 mm Lg. Slotted ch hd screw -
53 - 3 M6 x 12 mm Lg. Hex head screw -
54 - 6 M6 x 25 mm Lg. Slotted csk hd screw -
55 - 1 M6 x 30 mm Lg. Slotted csk hd screw -
56 - 2 M6 x 45 mm Lg. Hex head screw -
57 - 18 M6 Plain washer -
58 - 16 M6 Spring washer -
59 - 9 M6 Hexagonal nut -
60 - 4 M8 Hexagonal nut -
61 - 4 M8 x 50 mm Lg. Hex. head screw -
62 - 4 M8 x 60 mm Lg. Hex. head screw -
63 - 12 M8 Plain washer -
64 - 12 M8 Spring washer ——
65 51105400 1 Pressure gauge -
66 5510550 2 Stud for terminal strips mounting LSC:661
bracket
67 5270000 2 Insulation plate LSC:8/1
68 5510680 1 Cable tie-bar LSC:667
69 5510710 1 Cable tie-bar LSC:669

Page 119 of 145

Internal




70
71

5510700
5290040

Mounting Bracket of Connector

PVC Channel for Gimota Conn. Plate

LSC:734

Page 120 of 145

Internal




SECTION ‘A—A’

PART SECTION ON

INTERRUPTER £

Page 121 of 145

Internal




SECTION ‘B-B’

Top Insulator and Mechanism Assembly

Page 122 of 145

Internal




SECTION ‘c-C’ 14

22 X 21

lTop Insulator and Mechanism Assembly

Page 123 of 145

Internal




10.3 Top Insulator & Mechanism Assembly
& :: T|  coDE No. ?/72;/ DESCRIPTION DRG. No.
5520000 1 Top insulator & mechanism assembly VDRMO00035-01

1 5520010 1 Top insulator & interrupter assembly | VDRM00048-01
2 VDRMO00057-02 1 Upper spring plate VDRMO00057-02
3 5520050 1 Lower spring plate VDRMO00129-01
4 5520060 3 Mechanism stop LSC:516
5 5520070 1 Compression ring VDRMO00062-01
6 VDRMO00063-02 1 Connector block VDRMO00063-02
7 5520090 1 Shunt collector ring VDRM00064-01
8 5520100 6 Shunt VDRMO00065-01
9 5520110 3 Spacer VDRMO00066-01
10 5520120 1 Drive plate assembly VDRM00067-01
11 5520130 6 Spring VDRMO00070-01
12 5520150 4 Shim washer VDRMO00071-01
13 5520160 3 Special nut LSC:526
14 89486196 3 Special screw VDRMO00072-01
15 5520180 6 Spring VDRMO00073-01
16 5520210 6 Stud VDRMO00074-01
17 5520190 6 Special washer VDRMO00075-01
18 89494537 6 Nyloc nut M6 -
19 5520200 6 Belleville washer M6 -
20 5520140 12 Rivet, copper &6 x 12 mm Lg. -
21 5520240 - Lubricant Molykote D-321R -
22 5520220 - Loctite — 242 -
23 5520230 — Loctite - 270 -
24 5520250 - Loctite - 638 --
25 86700910 - “Unial” electrical jointing paste -
26 5520150A 12 Shim Washer GEX2324602 GEX2324602

Page 124 of 145

Internal




Page 125 of 145

Internal




O

W%
N 7

S

Magnet Valve Assembly

Page 126 of 145

Internal




10.4

Magnet Valve Assembly

PART
No.

CODE No.

QTY/
VCB

DESCRIPTION

DRG. No.

VDRMO00150-01

Magnet valve assembly (Rotex)

VDRMO00150-01

Page 127 of 145

Internal




@0 \

To be bonded to Iltems—4 & 12

with RTV1080 Sealant.

\\\\\\

\\\\\

]

Relay Valve Assembly

Page 128 of 145




10.5 Relay Valve Assembly
& Ic : T coDE No. “?/?;/ DESCRIPTION DRG. No.
5570000 1 Relay valve assembly LSC:534
1 5570010 1 Valve body LSB:535
2 5570020 1 Top plate LSC:536
3 5570030 1 Bottom plate VDRMO00103-01
4 5570040 1 Piston LSC:538
5 5570050 1 Piston seal ring LSC:612/7
6 5570060 2 Stud VDRMO00105-01
7 5570080 1 "0’ ring LSC:612/4
8 5570090 1 "0’ ring LSC:612/2
9 5570100 1 "0’ ring LSC:612/1
10 5570110 1 "0’ ring LSC:612/5
11 5150020 2 Valve disc VDRMO00106-01
12 5150010 1 Poppet valve VDRMO00107-01
13 5150030 1 Stem LSC:100
14 5150090 1 Spring VDRMO00109-01
15 5570070 1 M8 x 16 mm Lg. Helicoil insert -
16 5180020 6 M6 x 9 mm Lg. Helicoil insert -
17 - 4 M6 x 14 mm Lg. Hex head screw -
18 - 2 M6 x 12 mm Lg. Hex skt csk hd screw -
19 - 4 M6 Plain washer -
20 - 4 M6 Spring washer -
21 - 1 M8 x 40 mm Lg. Hex skt csk hd -
screw
22 5510380 - Grease Molykote 55M -
23 5520230 — Loctite - 270 -
24 5510018 | Asreq RTV1080 Sealant -

Page 129 of 145

Internal




A|QUIBSSY UOJSId—dopuUllfD) 8] —OdNILY]
0£Z~2414907 yiim painoss &>
ZrZ—o44907 Yiim ponoss (@>

190Npay  — G9
buiy dojs uojsi4  — 66
* PMS - 99
buupag |poldyds pu3z poy  — e
® U4 buupsg — 76 ©
@ PMS oALdg  — G —
Yuly eALlg  — 0G
sopulfy - 6p
yury bunosuuony  — 9t
buiy |peS UO)SIH4  — /& MM@
uojsid  — o
Aqury = 6c
Alqwessy J4adwpg — Gz
buli—0  — 9i1/tz
Alquuassy oajp) Apbjsy  — v
CO.\xm.\kmeQ weall
91/vZ
O i8]
e —
|
|
a @) @ g
T

ISIMEFIHLO dFLVLS SSTINM W NI FHY SNOISNINIG T1V

Internal

Page 130 of 145




10.6 Cylinder - Piston Assembly
PART QTY
No. CODE No. y, DESCRIPTION DRG. No.
VCB
5540000 1 Cylinder - piston assembly --
1 5540010 1 Cylinder VDRMO00109-01
5540012 6 M4 x 8 mm Lg. Helicoil insert -
2 5540020 1 Piston assembly VDRMO00084-01
3 5540030 1 Damper assembly VDRMO00089-01
4 5540040 1 Piston stop ring VDRM00092-01
5 5540060 1 Special washer LSC:554
6 5540070 4 Stud VDRM00094-01
7 5540080 1 Reducer LSC:556
8 5570080 1 "0’ ring LSC:612/4
9 5540090 1 Connecting link VDRMO00096-01
10 5540050 1 Link VDRMO00097-01
11 5540100 2 Drive stud LSC:559
12 5540110 1 Bearing pin VDRMO00099-01
13 5510310 1 M5 Rod end spherical bearing -
14 5570000 1 Relay valve assembly LSC:534
15 - 2 M4x8mm Lg. Brass Slotted csk hd screw -
16 - 6 M4x12mm Lg. Hex skt csk hd HT screw -
17 - 1 M5 x 20 mm Lg. Hexagonal head screw -
18 - 1 M5 Spring washer -
19 - 1 M5 Plain washer -
20 - 1 M5 Hexagonal nut -
21 - 5 M6 Spring washer -
22 - 5 M6 Plain washer -
23 - 5 M6 Hexagonal nut -
24 5510380 - Grease Molykote 55M -
25 5510340 - Loctite - 222 -
26 5520220 - Loctite - 242 -
27 | 22CBLOCO_BELLOW Bellow, Drg No - GEX2324302 1
28 GEX2324402 Spacer for bellow-GEX2324402 4
29 | DTR0025274406 Tie for actuator rod 2

Page 131 of 145

Internal




=

D)




10.7 Piston Assembly
PART | copeno. | QTY/ DESCRIPTION DRG. No.
No. VCB
5540020 1 Piston assembly VDRM00084-01
1 5540021 1 Piston VDRMO00085-01
5180020 1 M6 x 9 mm Lg. Helicoil insert -
2 5540023 1 Piston seal ring LSC:612/8
3 5540024 1 Drive link VDRMO00087-01
4 5540026 1 @2 x 12 mm Lg. Spirol pin -
5 - 1 M6 x 16 mm Lg. Hex skt csk hd screw —-
6 5510380 - Grease Molykote 55M -
7 5520220 -= Loctite - 242 -

Page 133 of 145

Internal




Z, [11bisd

acHEDNrER DUME YO\ FOW \ KO

* CVUEA ONL IMZHECLIOW\IVIMIENVYCE Y2 BEK VECONNEVDED
% DO WOL KEZEL YWA EGNILNEWI BELOKE Y'O'H' SCHEDATE.

‘NOILISOd SIHL NI 39 \

Ol ¢ 4 W3ll 40 INIOP

DANGER LIVE

© TeRMNALS wITHIN ©

W)

\_©

MBI
|PUOIj08S

— b

— b

—

Bottom Cover Assembly

Internal

Page 134 of 145




10.8

Bottom Cover Assembly

7 "3: T| coDE No. ?/72;/ DESCRIPTION DRG. No.
5510160 1 Bottom cover assembly LSC:576
1 5510169 1 Baseplate cover LSC:577
2 5510162 2 Sealing strip -
3 5510163 8 Sealing washer LSC:612/6
4 5511110 8 Retaining washer LSC:826
5 5511090 8 M6 x 20 Half threaded Hex hd screw -
6 5510165 1 Danger label LSC:607
7 5510166 1 Danger label plate LSC:608
8 - 9 @3 x 5.5 Lg Pop Rivet -
9 5510161 1 Inspection window VDRMOO0O031-01
10 - 5 M5 x 15 Lg Hex hd screw -
11 - 5 M5 Plain washer -
12 - 5 M5 Spring washer -
13 - 5 M5 Hexagonal nut -
14 5510780 1 “IMPORTANT” Label VDRM00032-01

Page 135 of 145

Internal




R—C Network Assembly

Page 136 of 145




10.9 R-C Network Assembly
7 "3: T| coDE No. ?/72;/ DESCRIPTION DRG. No.
5400000 1 R-C Network assembly VDRMO00144-01
1 5400020 1 Resistor VDRMO00145-01
2 5400031 1 Capacitor VDRMO0O0146-01
3 5370050 1 Name plate VDRMO00147-01
4 5400040 1 Asbestos sheet, 2 mm thick LSD:29/A
5 5400050 1 Panel board, 10 mm thick VDRMO00149-01
6 5400060 1 Sealing board, 2 mm thick LSD:29/B
7 - 4 M10x40mm Lg. Hexagonal head -
screw
- 4 M10 Spring washer -
- 8 M10 Plain washer -=
10 - 4 M10 Hexagonal nut -
11 -- 6 M5 x 25 mm Lg. Slotted ch. hd. screw --
12 -- 6 M5 x 40 mm Lg. Slotted ch. hd. screw --
13 - 12 M5 Spring washer -
14 - 22 M5 Plain washer -
15 - 12 M5 Hexagonal nut -
16 5380040 1 Mt Elastomeric cable 3 mm? —
17 5500011 4 Cable socket (6.2mm, |/D) -
18 5500010 4 Cable socket (5.2mm, |/D) -
19 - 7 No.6x1/4”Lg Self tapping screw -
20 - 6 M5 Brass Hexagonal nut (tin plated) -
21 - 8 M5 Brass Plain washer (tin plated) -

Page 137 of 145

Internal




a
4

a
“a

;)
a
<4
4

<
a

Bk

\

Air Dryer Assembly

Page 138 of 145

Internal




10.10 Air Dryer Assembly I

PART | copeno. | QTY/ DESCRIPTION DRG. No.
No. VCB
5390010 1 Air-dryer assembly LSC:105
1 5390020 1 Air-dryer body assembly LSB:106
2 5390030 2 Filter assembly LSB:106
3 5390090 4 kg Drying agent (Molecular sieves) -
(Apprx)

10.11 Special Tools I

PART | CODE No. | QTY/ | pescRIPTION MANUAL | DRG. No.
No. VCB REFERENCE

1 5560050 1 Peg spanner Figure - 26 | LSC:594
2 5560070 1 21 mm Setting gauge Figure - 27 | LSD:597
3 5560060 3 Setting spacers (Set of three) | Figure - 28 | LSD:595
4 - 2 Forcing tool Figure - 29 -
5 5560120 1 Alignment gauge Figure - 30 | LSC:602
6 5560010 1 1 mm / 2.75 mm Gap gauge | Figure - 31 LSD:591
7 5560030 1 6 mm Gap gauge Figure - 32 | LSD:593
8 5560110 1 28 mm Dimension gauge Figure - 33 LSC:601
9 5560020 1 4.0 mm / 4.9 mm Gap Gauge | Figure - 34 | LSD:592

Page 139 of 145

Internal




| 10.12 Replacement Kits I

AOH REPLACEMENT KIT-22CB (LOCOMOTIVE)

MFR38245
Item Code
NPRM2230260
NPRM5110600
NPSC5150020
NPRM5510163
NPRM5510980
NPRM5511030
NPRM5511090
NPRM5511110
NPRM5540060
NPRM5570080
NPRM5570090
NPRM5570100
NPRM5570110
MFR14532
MFR13791_01

MFR38246
Item Code
NPRM5150010
NPRM5390100
NPRM5510162
NPRM5510390
NPRM5510450
NPRM5510490
NPRM5510810
NPRM5540023
NPRM5570050
NPSF5540030
MFR14533
NPRM2230260
NPRM5110600
NPSC5150020

NPRM5510163
NPRM5510980
NPRM5511030
NPRM5511090
NPRM5511110
NPRM5540060
NPRM5570080
NPRM5570090
NPRM5570100
NPRM5570110
MFR13791_01

Page 140 of 145

Description

PVC TROPICALISED GASKET,2D 527156B
REPAIR KIT FOR AIR FILTER

VALVE DISC LSC-99/1 REV-A

SEALING WASHER FOR 22CBLSC-612/6 REV-A
PLASTIC WASHER, LEGRIS PT NO 0602231120

GROMMET FOR CYLINDER

M6 X 20 PARTIAL THREADED SCREW
RETAINING WASHER FOR 22CBLSC-826
SPECIAL WASHERLSC-554 REV-A
O-RINGLSC:/4

O-RINGLSC:612/2 REV-A
O-RINGLSC:612/1 REV-A
O-RINGLSC:612/5 REV-A

AOH KIT FOR ROTEX MAGNET VALVE
IOH KIT FOR PARKER REGULATOR

IOH REPLACEMENT KIT-22CB (LOCOMOTIVE)

Description

POPPET VALVE

MOLECULAR SIEVE(4KG/NOS)
SEALING STRIP

O-RINGLSC:612/3 REV-A

SELON WASHER (NYLON)

FILTER ELEMENT FOR AIR FILTER
GASKET WASHER

PISTON SEAL

PISTON SEAL

DAMPER ASSY

IOH KIT FOR ROTEX MAGNET VALVE
PVC TROPICALISED GASKET,2D 527156B
REPAIR KIT FOR AIR FILTER

VALVE DISC LSC-99/1 REV-A

SEALING WASHER FOR 22CBLSC-612/6 REV-A
PLASTIC WASHER, LEGRIS PT NO 0602231120
GROMMET FOR CYLINDER

M6 X 20 PARTIAL THREADED SCREW
RETAINING WASHER FOR 22CBLSC-826
SPECIAL WASHERLSC-554 REV-A
O-RINGLSC:/4

O-RINGLSC:612/2 REV-A

O-RINGLSC:612/1 REV-A

O-RINGLSC:612/5 REV-A

IOH KIT FOR PARKER REGULATOR

Internal

QNTY

0,300

[EnY

B R R B R N R 00 00N N

QNTY

o
HI—\HHNHOOOONOOOONI—\gl—\HI—\I—\HI—\HI—\I—\HI—\

o




MFR38248
Item Code
NPRM5150090
NPRM5510310
NPRM5520130
NPRM5520180
NPRM5520200
NPRM5203400
MFR14534
NPRM5150010
NPRM5390100
NPRM5510162
NPRM5510390
NPRM5510450
NPRM5510490
NPRM5510810
NPRM5540023
NPRM5570050
NPSF5540030
NPRM2230260
NPRM5110600
NPSC5150020
NPRM5510163
NPRM5510980
NPRM5511030
NPRM5511090
NPRM5511110

NPRM5540060
NPRM5570080
NPRM5570090
NPRM5570100
NPRM5570110
MFR13791_01

Page 141 of 145

POH REPLACEMENT KIT-22CB (LOCOMOTIVE)

Description

SPRING

ROD END SPHERICAL BEARING M5 FEMALE
COMPRESSION SPRINGLSC-525 REV-A
COMPRESSION SPRINGLSC-528 REV-A
BELEVILLE WASHER TYPEB 12.5X 6.2 X 0.5
AUXILIARY CONTACT SWITCH (4NC+4NC)
POH KIT FOR ROTEX MAGNET VALVE
POPPET VALVE

MOLECULAR SIEVE(4KG/NOS)

SEALING STRIP

O-RINGLSC:612/3 REV-A

SELON WASHER (NYLON)

FILTER ELEMENT FOR AIR FILTER

GASKET WASHER

PISTON SEAL

PISTON SEAL

DAMPER ASSY

PVC TROPICALISED GASKET,2D 527156B
REPAIR KIT FOR AIR FILTER

VALVE DISC LSC-99/1 REV-A

SEALING WASHER FOR 22CBLSC-612/6 REV-A
PLASTIC WASHER, LEGRIS PT NO 0602231120
GROMMET FOR CYLINDER

M6 X 20 PARTIAL THREADED SCREW
RETAINING WASHER FOR 22CBLSC-826

SPECIAL WASHERLSC-554 REV-A
O-RINGLSC:/4

O-RINGLSC:612/2 REV-A
O-RINGLSC:612/1 REV-A
O-RINGLSC:612/5 REV-A

IOH KIT FOR PARKER REGULATOR

Internal

QNTY

o
R R R RN R oooomooooml—\gl—\l—\l—\|—\|—\|—\|—\|—\|—\|—\|—\|—\cncncnml—\

o




&S ROTEX
Engineering For The fitune

MAINTENANCE SCHEDULE

Schedule of AOH (18 months) (Pink colored parts)

AOH KIT FOR 3486 CONTAINS FOLLOWING PARTS:

Pt.No. Description Quantity

19 Seat O Ring 2 Nos.

20 Body O Ring 3 Nos.

105 Sleeve O Ring 2 Nos.

30 Anker Assembly 1 No. (Consist of Spring & O-ring)
32 Guide O Ring 1 Nos.

83 Adapter O Ring 3 Nos.

35 Coil Gasket 1 Nos.

201 Copper Washer 1 Nos.

Schedule of IOH (54 months) (Pink + Yellow colored parts)

IOH KIT FOR 3486 CONTAINS:

AOH KIT FOR 3486 + FOLLOWING PARTS:

Pt.No. Description Quantity
07 Ventilteller 1 No.
101 Sleeve 1 No.
107 M Holder 1 No.
37 Nut 1 No.
33 Guide Assembly 1 No.
165 Star Washer 1 No.
199 Stopper Plate 1 No.

Schedule of POH (108 months) (Pink + Yellow + Green colored parts)

POH KIT FOR 3486 CONTAINS:

AOH KIT FOR 3486 + IOH KIT FOR 3486 + Solenoid assembly (Pt. No.34)



mailto:rotexbrd@rotexautomation.com
http://www.rotexautomation.com/

SERVICE KIT FOR PARKER PRESSURE REGULATOR
( COMMON FOR AOH,IOH & POH SCHEDULE))

ORDERING CODE : MFR13791_01
LIST OF MATERIALS :

A) Piston & Poppet Kit — P$2426P

Locking Nut

Piston

Seal

0O Ring

Poppet + Spring

B) Bonnet Assembly Kit — LO1369

DW=

1. Bonnet

C) Grease
1. Grease for lubrication

Consumables required during maintenance do not form a part of the replacement kits

and hence are to be arranged separately.

IA- Monthly overhauling

IB- Overhauling after every two months

IC- Overhauling after every three months
AOH- Overhauling after every one year,

IOH- Overhauling after every two years,

POH- Periodic overhauling after every six years

Page 142 of 145

Internal



SESA183768
Stamp


| 10.14 Consumable Kit I

CONSM_LOCO_VCB QNTY
NPRM5510380 MOLYKOTE "55M' SPECIALTY GREASE 100GMS
NPRM5380740 SILASTIC RTV-1080 (WHITE)

NPRM5520220 MED.STRENGTH ADHESIVE LOCTITE -242-50ML
NPRM5560720 LOCTITE SEALANT 518

NPRM5110270 PTFE THREAD SEALING TAPE0.075 X 12
NPRM5511420 LOCTITE MAKE CHISEL PAINT STRIPPER
NPRM5510340 SCREW LOCK LOCTITE - 222

NPRM5540120 LOCTITE HYDRAULIC SEALANT 542 100ML PACK
NPRM86700910 UNIAL ELEICAL JOINTING PASTE

NPRM5520240 MOLYKOTE D321R LUBRICATG SPRAYCAN -400ML

RIR|IRIR(R[R|IRLRIN|R|~

Page 143 of 145

Internal




COMMENTS

0 If you observe the recommendations contained in this Installation, Operation and
Maintenance Manual, you will benefit from our experience and will ensure the
highest reliability for our products.

0 A technical manual cannot foresee all the eventualities that may occur during
operation. We therefore strongly urge you to consult us, when there is any
incident which is not mentioned in this manual.

0 We explicitly refuse to accept any responsibility relating to damage, suffered by
our product, caused by incorrect operation and this applies even if this manual
does not include any instruction relating to the case in question.

0 We reserve all rights on this document, as well as on the object appearing in it.
Reproduction of this manual, even extracts from it, are forbidden without our
permission.

0 Information / drawings contained in this publication are of general nature only.
Contractual commitment will be strictly governed by information / drawings
furnished with order acknowledgement.

0 The Company’s policy is one of continuous improvement of its products and,
therefore, the right is reserved to supply product which may differ slightly with
that described and illustrated in this publication.

Schneider Electric Infrastructure Ltd.

MV Switchgear Division

Schneider Electric Infrastructure Ltd.
Milestone-87,

Vadodara Halol HIGHWAY,

Kotambi,

Jarod,

Vadodara - 391510

Phone: 02668-663002
Fax: 02668-663260

Page 144 of 145

Internal




10.13.

Assembly Instruction of Bellow Fitment

Process steps for Bellow

Page:1of1

DOC. NO.

SLW_LOCO_Bellow fitment

Rev.

Process

Loctite use process during Top & Bottom
pole fixing

Product

22CB LOCO

Which What How Why Symbol Who
" report (
SLNO lllustration OK/NOK)
Important Step and step no. Key Point Icon Explanation of Icon
Bottom Clean top flange of bottom  [Clean the Surface with clean dry cloth Clean bottom insultor No dust , no grease , Inner
1 insulator | sutator & internal surface  fand Isopropyl and allow it to completely internal surface surface should be free of any | Operator
of Insulator dry ° dust/foreign particles
Set the hot air gun temperature to 90 °C to ensure the air inside
Bottom Remove trapped to 100 °C apply uniformaly inside inner insulator is dry and fo Mositure or condensation on
2 insulator atmospheric moist air by surface of the bottom insulator. Do not revent condZnsalion ost inner surface of insulator can |Operator
heating with hot air gun on any point more than 2 P " P cause dielectric failure
" bellow fixation
seconds continously.
Visually check and confirm the actuator
assembled is modified one. Ensure the To ensure bellow can be
3 Actuator rod |Use modified Actuator rod external surfacevof(hev éctualor rod is fitted around.lhe actuator Revised actuator rod Operator
clean from dust/impurities and ensure rod and provide necessary
the sealing area between bellow and
Actuator rod is smooth and burr free
1. Assemble Actiator rod fix four 1mm spacers on the mounting To ensur eth espacers are
4 |Actuator rod | 2. Place four spacers around |holes places concentrically with loctite secured in place during Operator
the four mounting holes 401 fitment of bellow
5 Bellow Cleaning by dry cloth Clean the Surface with help of dry Clean bellow Surface No dust, no grease , no Operator
cloth. before use. scratch mark on Bellow.
Put bellow inside the actuator bber should not above th
6 |Below rod and ensure all four comer|Bellow should not above the washer for maintain the torque u :’s ould notabove e 4 perator
are match with base plate. washer
Secure the bellow in it place and securej
it using cable tie sufficiently tight to
s Bellow Fixed bellow on actuator rod z}r}z':::;;:g;im:(s fe.s[;IO( ";0;::‘(:; more To ensure proper fit of Tie should be cut through Operator
by using cable tie damage. 9 bellow on actuator rod special tie cutter. P
(Width :3.4 mm . Length:200 mm
,Tensile Strength : 135 N)
Cylinder Fix cylinder assembly with To complete the cylider .
9 assembly bolt (M8 X 60 ) Fasten bolts to 18Nm assembly Torque marking Operator

Date

Description

16-02-22

Bellow fitment

Page 1

Cementing Process qualification



	P1
	ROTEX
	P2
	Part-2 (Bellow)




